CONTENTS

DESCRIPTION DRAWING NO.

QUEST TL-2 System (24") TD35024-TL-2 CU

QUEST TL-2 System Assembly (24" ) TD35024-TL-2 (2 Sheets)
QUEST TL-2 System Concrete Pad (24") 3562018 (2 Sheets)

QUEST TL-2 System (30") TD35030-TL-2 CU

QUEST TL-2 System Assembly (30" ) TD35030-TL-2 (2 Sheets)
QUEST TL-2 System Concrete Pad (30") 3562029 (2 Sheets)
QUEST TL-2 System (36") TD35036-TL-2 CU

QUEST TL-2 System Assembly (36" ) TD35036-TL-2 (2 Sheets)
QUEST TL-2 System Concrete Pad (36") 3562030 (2 Sheets)
QUEST TL-3 System (24") TD35024-TL-3 CU

QUEST TL-3 System Assembly (24" ) TD35024-TL-3 (2 Sheets)
QUEST TL-3 System Concrete Pad (24") 3562015 (2 Sheets)
QUEST TL-3 System (30") TD35030-TL-3 CU

QUEST TL-3 System Assembly ( 30") TD35030-TL-3 (2 Sheets)
QUEST TL-3 System Concrete Pad (30") 3562028 (2 Sheets)
QUEST TL-3 System (36") TD35036-TL-3 CU

QUEST TL-3 System Assembly (36" ) TD35036-TL-3 (2 Sheets)
QUEST TL-3 System Concrete Pad (36") 3562024 (2 Sheets)
QUEST II5 System (24") TD35024-1I5 CU

QUEST 115 System Assembly (24" ) TD35024-115 (2 Sheets)
QUEST II5 System Concrete Pad (24") 356203/ (2 Sheets)

QUEST 115 System (30") TD35030-115 CU

QUEST 115 System Assembly ( 30") TD35030-1I5 (2 Sheets)
QUEST 115 System Concrete Pad (30" ) 3562037 (2 Sheets)
QUEST 115 System (36" ) TD35036-115 CU

QUEST 115 System Assembly ( 36" ) TD35036-115 (2 Sheets)

QUEST

/15 System Concrete Pad (36")

3562038 (2 Sheets)

Transition
Transition
Transition

Transition

Assembly, 9 Offset, L, Quest
Assembly, 9 Offset, R, Quest
Assembly, Thrie-W, Quest
Assembly, Thrie, Quest

Transitiion Assembly, Thrie-Endshoe, Quest

Quest System Asphalt Anchor Assembly

Quest System Concrete Anchor Assembly

356209L

356209R

3562010

3562011

3562012

3562017 (lof 2)
3562017 (2 of 2)

DESIGN NOTES

I. The beginning of length of need shall be the point of intersection
between the face of the cushion ond the forward end of the
Support Frame Assembly. See detail below.

2. The QUEST System is designed to Cushion vehicle end-on hits and
to redirect vehicles from side hits. The QUEST System is designed
to shield fixed hazards or the ends of other temporary and
permanent barrier systems.

3. The QUEST System is not field-restorable for all impacts.

Until additional replacement and repair experience is available, the
QUEST System should not be permanently installed in gores of
freeways and expressway mainline romp terminals; gores of roadway
forks; or other gore locations where the Engineer of Record has
identified a specific history of high frequency vehicle departure
from the roadway or the potential exists for such departures.

4. Currently the Department does not recognize other proprietary items
as being equally suitable alternatives to the QUEST System, and
until such alternatives are available, the QUEST System need not be
bid against other proprietary items. However, for temporary use
where the QUEST System and other approved redirective crash
cushions meet or exceed the minimum requirements for a specific
location, the approved crash cushions will be considered optional
systems and paid for as described in General note 8 above.

ﬂ Length Of Need
/’Supporf Frame

Beginning Of Length Of Need

Departure Line
1:16 For Speeds < 45 mph
/:13 For Speeds 250 mph

NOTE 6 ALTERNATIVE:

The contractor has the option to installreflective sheeting on the nose of the crash

cushion in lieu of placing the yellow Type I Object Marker 3 feet in front of the nose

of the crash cushion. The sheeting to be used must be solid yellow, Type III or better,

and must be a product listed on the Deportment's Qualified Products List (QPL). The

sheeting to be applied to the nose of the crash cushion shallbe a minimum of 360

square inches with a minimum height of 15 inches.
April 30, 2009

GENERAL NOTES FOR QUEST SYSTEM

The energy absorbing system represented on these Qualified
Products List (QPL) drawings is a proprietary design by Energy
Absorption Systems, Inc. and marketed under the name QUEST
System. Any infringement on the rights of the designer shall be
the sole responsibility of the user.

The Quest system is available in units meeting the requirements of
NCHRP 350 Test Level 2 and Test Level 3. There is also a high
speed unit that was crash tested at lI5km/h (72 mph ).

The Test Level 2 units may be used where speeds are 45 mph or
less.

The Test Level 3 and /15 units may be used for any speed.

The QUEST System is a redirective, non-gating crash cushion
designed to shield hazards 24"-36" in width.

The QUEST System shall be assembled and installed in accordance
with these approved drawings and the manufacturer's details,
procedures and specifications. The Contractor shall certify that all
materials furnished meet the specified requirements.

The QUEST System shall be constructed parallel to the opproach
travel lane and on cross slopes of 8% or flatter.

All metallic components shall meet the galvanizing requirements for
guardrail, Index No. 400.

A yellow Type |0bject Marker shall be centered 3'in front of
the nose of the QUEST System. Mounting hardware shall be in
conformance with Index Nos. 11860 and 11865. The cost of the
Object Marker shall be included in the cost of the QUEST System.

Quantity for payment is based on each independent location as
called for in the plans or as directed by the Engineer. The cost
for manufacturer's transition hardware, foundations ond subgrade
preparation will be included in the cost of the QUEST System.

Permanent units will be paid for under the controct unit price for
Crash Cushion -Vehicular Impact Attenuator (QUEST ), EA; temporary
units, will be paid for under the Contract unit price for Temporary
Crash Cushion ( Redirective Option ), LO.

STATE OF FLORIDA DEPARTMENT OF TRANSPORTATION

QUEST SYSTEM

DATE:

/12,08 QPL No. S544-0035




6.68 m [21'-11"] PAD LENGTH

< TRAFFIC

6.44 m [21-2"]

MIN

5.39 m [17-8"]

A11m 47
AR

t e
=

O

1.22 m [4-0"]

635 m [2-1"]

v 7
gSEE NOTE 7 g
SEE NOTE 7? % Gi

PLAN

= i
Ijg;ﬁl | e _ |

—
X
>
m
L
(@)

UTLINE OF P.C.
CONCRETE PAD

NOTES:

[N

>

No

. IN COMPLIANCE WITH THE AASHTO 2002 ROADSIDE DESIGN GUIDE MANUFACTURER

RECOMMENDS REMOVAL OF ALL CURBS AND ISLANDS TO ENSURE PROPER IMPACT
PERFORMANCE.
PROVISION SHALL BE MADE FOR REAR RAILS TO SLIDE REARWARD UPON IMPACT
1.82m [6' 0"] MIN.
CAUTION: THE QUEST SYSTEM MUST BE CORRECTLY ANCHORED
FOR PROPER IMPACT RFORMANCE. ATTACH SYSTEM USING ONE OF THE FOLLOWING:
(QTY. 30) 178 [7] STUDS MAY BE USED TO ATTACH SYSTEM TO 28 MPa [4000 PSI] MIN
P.C. CONCRETE PER THE FOLLOWING MINIMUMS.**
A) 152 [6.00] REINFORCED PAD PER REFERENCE DRAWING 3562015-0000.
B) 203 [8.00] NON-REINFORCED ROADWAY, MEASURING AT LEAST 3.66m [12' 0"]
WIDE BY 15.24m [50' 0"] LONG, SEE DWG 3562007-0000.
C) 180 [7.00] REINFORCED DECK STRUCTURE, SEE DWG 3562007-0000 (QTY 38)
457 [18] THREADED RODS MAY BE USED TO INSTALL SYSTEM ON ASPHALT.*™
** REFER TO THE QUEST TL-2 INSTALLATION INSTRUCTIONS FOR FOUNDATION
SPECIFICATIONS.
SEE THE "QUEST TL-2 SYSTEM PRODUCT MANUAL" FOR A DESCRIPTION OF ITS IMPACT
PERFORMANCE CHARACTERISTICS AND DESIGN LIMITATIONS BEFORE PLACING A
SYSTEM AT A GIVEN SITE. INFORMATION AND COPIES OF ABOVE MANUAL ARE
AVAILABLE BY CALLING CUSTOMER SERVICE DEPARTMENT AT (888) 323-6374.

. WHERE NECESSARY, THE CUSTOMER SHALL SUPPLY AN ADEQUATE TRANSITION FROM

THE QUEST TL-2 SYSTEM TO THE OBJECT BEING SHIELDED.

ANCHOR BOLTS NOT INCLUDED IN MODEL NUMBER. ORDER SEPARATELY.

STEEL BACKUP AND CONCRETE PAD SPECIFICALLY DESIGNED TO NEST AROUND 24"
WIDE HAZARDS, INSTALL ACCORDINGLY TO ENSURE PROPER IMPACT PERFORMANCE.

ANCHOR ASSY

3562007-0000

X b 2
I ¢ o)
K I\ )
ELEVATION
LEFT SIDE
@ NOSE @ BAY 1 PANNEL
UNIDIRECTIONAL
FRONT ANCHOR BAY 2-3 PANEL
K @ @ ASSEMBLY NO TD35024-TL-2 CU
BAY 1 SHAPER RAIL S—
E|l ® REFERENCES °R. Cummins 101312006 | ENERGY ABSORPTION svsreus. ivc.
Y @ DIAPHRAGM @ REAR RAIL —— — ENGINEERING AND RESEARCH DEPARTMENT
QUEST SYSTEM ASSEMBLY TD35024-TL-2
@ BACKUP SUPPORT FRAME BAY 1 3562013-0000
DIAPHRAGM ASSY BAYS 182 3562016-0000 R. Brougher 10/4/2006 QUEST TL-2
Revision Date | Rev | By [Chk.[App. TRIGGER ASSY 3562014-0000 APPROVED DATE:
CONCRETE PAD 3562018-0000 K. Looney 10/4/2006

FILE,

TD35024-TL2 CU.idw

NEXT ASSEMBLY:

SCALE. DRAWING.

TD35024-TL-2 CU

SHEET

1=40




PARTS LIST

ITEM

STOCK NO.

DESCRIPTION

QTY.

2762020-0000

BACKUP,24,QUEST,G

1
2 |3562013-0000 SUPPORT FRAME ASSY,QUEST,DCM 1
3 |276201L-0000 SHAPER RAIL L,QUEST 80,G 1
4 [276201R-0000 SHAPER RAIL R, QUEST 80,G 1
5 |2762015-0000 ANCHOR FRONT,QUEST,G 2
6 |2762007-0000 TRIGGER STRAP,QUEST,G 2
7 |3562014-0000 TRIGGER ASSY,QUEST DCM 1
8 |2762024-0000 NOSE TRANSITION R,QUEST,G PT 1
9 27620250000 NOSE TRANSITION,L QUEST,G,PT 1
10 | 2762026-0000 NOSE,QUEST,G,PT 1
11 |3562016-0000 DIAPHRAGM ASSY,QUEST CEN 1
12 |2762055-0000 REAR RAIL,QUEST,UNCRIMPED,G 2
13 |2762043-0000 STRAP,PEEL REAR QUEST CEN 2
14 |2762045-0000 STRAP,PEEL, BAY 2,QUEST CEN 2
15 | 2762044-0000 FLT ST, 1/4X2 13/16X10 7/16, W/HOLES,G 2
16 | 2762047-0000 FLT ST 1/4X4X14 W/SLOTS,G 2
17 |2762049-0000 PANEL,BAY 1,QUEST,G 2
18 |2762048-0000 PANEL BAYS QUEST,DCM,G 4
19 |2762050-0000 BRACE,PANEL, QUEST CEN,G 4
20 |2706943-0300 SCREW,PN,#6-32X1 1/2,PHIL,S 8
21 |2708871-1000 WASHER BAR, 1/8X1 1/4X2,ROUNDED,G 8
22 |2708291-0000 WASHER FLAT,5/8 X 1 3/4, G 6
23 |2708039-0300 WASHER FLAT #6X5/8X.030,S 16
24 |2708161-0000 WASHER BAR 2X2X1/4,G 2
25 |2708022-0100 WASHER FLAT,3/8 ID X13/16 OD,P,HRD 32
26 |2704191-0000 NUT HX,5/8,G,RAIL 54
27 |2704341-0000 NUT HX,3/4" GR DH 8
28 | 2704161-0000 NUTHX.1,G 2
29 |2704031-0000 NUT,HX,3/8,G 16
30 |2704351-0000 NUT,HX,5/8,G,GR DH 6
31 |2704772-0300 NUT HX #6-32,5 16
32 |2701811-0000 BOLT,RAIL,5/8X1 1/4,G 42
33 |2699341-0000 BOLT,RAIL,5/8X2,G 12
34 |2700011-0000 BOLT HX,3/4X2,G5,G 4
35 |2701014-0000 BOLT,HX,1X5,G8,G 2
36 |2700541-0000 BOLT,HX,1X3 1/2,G5,G 2
37 |2699081-0500 BOLT,HX,5/8X1 1/2,G5,G 6
38 |2699251-0000 BOLT,HX,3/4X3 1/2,G5,G 2
39 |2701221-0000 BOLT,HX,3/8X1,G2,G 16
40 |2700651-0000 BOLT,HX,3/4X4,G5,G,ALL THRD 2
41 |2705121-0000 RIVET,ST,SD68BS,3/16X1/2,DH 1
42 [2735711-0000 DECAL,CAUTION,ALL PRODUCTS 1
43 |2735712-3500 DECAL,PRODUCT,QUEST 1
44 |2750043-0000 INSTALL INSTRUCTIONS,QUEST TL2 1
45 |2735831-3500 MATERIAL SAFETY INFORMATION NOTICE 1
ASSEMBLY NO. TD35024-TL2

D. Kohfeld 8/7/2006 e / ENERGY ABSORPTION sySTEMS, INC.

e e Q ENGINEERING AND RESEARCH DEPARTMENT

D. Wilkinson 1/25/2006

ME /812006 QUEST® TL-2 (24") SYSTEM

Revision Date | Rev | By [Chk|App. A;.Rolj:oney D{;}; 212006
31 WAS 2704771-0300 1/27/04 A | DK [JME[SPT
ITEM 43 WAS 2735712-4200 4/27/07| B |DDS[UIME|KwL TD35024-TL2.idw
Eoe S E =
[E—— 1=40 TD35024-TL2 of B




BRACE ASSEMBLY

SCALE 1/20
TYPICAL, AFTER PANELS

HAVE BEEN INSTALLED

PEEL STRAP ASSEMBLY

SCALE 1/20
TYPICAL

DECALS
SCALE 1/5
DRILL @3/16" HOLE IN
CENTER OF BACKUP,
AS SHOWN

ASSEMBLY NO. TD35024-TL2

=

ENERGY ABSORPTION sySTEMS, INC.

ENGINEERING AND RESEARCH DEPARTMENT

") SYSTEM

TL-2 (24

QUEST®

REv
2 of 2 | B

| ‘SHEET:

TD35024-TL2

DRAWING.

=25

DATE:
8/7/2006

oATe
1/25/2006

DATE:
9/8/2006
OATE

9/12/2006

DRAWN:

D. Kohfeld

DESIGNED
D. Wilkinson
HECKED:

e
JME

FrPRoVED
K. Looney

FILE
TD35024-TL2.idw

ATL
WPW
< 5|2
EE
5|33
[%]
X
>
@| 5|8
3l <|m
4
o
elgls
N
8| g|s
<
o
o
N
hi
N
o
<
w0
2l
~
N
|0
ES
nEW
S|l
2lwn| T
WEW
=




A I A
y | * S| =
-— - o (=3
<2
— ©
‘ o=
©
0 (2]
2|2
o
X o A
= ; ‘ %
8 g g t T
Quw|o 92[3.63] 76 [3.00] =
°6 |5 e e 16mm [#5] REBAR AT 610 [24.00] CENTERS. ~3
© g 905 [35.63] BEGIN 927 [36.50] FROM REAR EDGE OF PAD. ©
N
z 6.68 m [22 ft] PAD LENGTH
s
)
S
=,
(50
87 “\\ i
B3 |
§ L — \\ =z
—
g ¥ NSHE =
< \ S| 3 & (76 [3.00]) 2
= TN — &
: c /' B ES @
610 [24.00] N i
610 [24.00]
% 28 MPa [4000 PS1] MINIMUM, P.C. CONCRETE PAD
AND ANCHOR BLOCK. 2324 kg/m? [145 Ib/FT?]
—— T t t $ t $ t i t 1a t vau]
//y e Az s 1/ X AV - A v L XA
7‘? SECTION A-A TABLE
—_— PC CONCRETE 16mm [#5]
28 MPa [4000 PSI] REBAR
1.77 m? [2.315 yd*]|  64.6 m [212]

NOTES:

SEE SHEET 2 FOR REBAR DETAIL.

HAZARDS 610 [24.00] IN WIDTH OR LESS. MAKE PREPARATIONS
TO POUR THE REAR PORTION OF THE PAD AROUND THE HAZARD.

. CROSS SLOPE OF PAD SHALL NOT EXCEED 8% AND NOT VARY MORE THAN 2% FROM FRONT TO BACK.
2. UNITS OF MEASUREMENT ARE MILLIMETERS [INCHES] UNLESS OTHERWISE NOTED.
3.

4. THE CONCRETE PAD SHOWN IS DESIGNED TO NEST AROUND

500 [19.69]

76 [3.00]

76 [3‘.001
~-DETAIL C

SCALE 1/15

Revision Date | Rev | By [Chk.| App.

DRAWN: DATE:
R. Cummins 9/20/2006

DESIGNED: OATE

CHECKED. DATE,

K. Looney 9/28/2006

APPROVED, DATE

R. Brougher 9/29/2006

FILE,

3562018-0000.idw

NEXT ASSEMBLY:

ENERGY ABSORPTION sySTEMS, INC.
ENGINEERING AND RESEARCH DEPARTMENT

QUEST CEN 80 SYSTEM

CONCRETE PAD

SCALE.

1=30

O/

SHEET

AWING.
3562018-0000 of 2

REV




(4) REBAR A ®

—
J 127 [5.00] e

)
473 [18.63] G
(2) REBAR B ”
>
787 [31.00] @
| | ®
(1) REBAR C G
1086 [42.75]
| | ®
(14) REBAR D
O, g
2
g 8
=
g 3
= <]
s S
(2]
2
457 [18.00] 152 [6.00] 152 [6.00]
(2) REBAR E (2) REBAR F (4) REBAR G
Q ]
5968 [234.96]
e (®) | |
(4) REBAR H
FCummins D5‘3750/2006 %7 ENERGY ABSORPTION sySTEMS, INC.
— — = ENGINEERING AND RESEARCH DEPARTMENT
C:(E.CKIEZ)oney D97;8/2006 ™
Revision Date | Rev | By [Chk.|App. ";ﬁ;“ h 2729/2006 QUEST CEN 80 SYSTEM
e CONCRETE PAD
3562018-0000.idw FOR 24" SYSTEMS
NEXT ASSEMBLY: o 1=20 | DRAW§%6201 8-0000 o of 2 -




787 [31.00]
(SYSTEM WIDTH)

102 [4.00] MIN
-

< TRAFFIC

Al

=i

—O

5.38 m [17'-8"] (EFFECTIVE LENGTH)

6.44 m [21'-2"] (TOTAL LENGTH)

o

NOTES:

N

w

>

I

No

. IN COMPLIANCE WITH THE AASHTO 2002 ROADSIDE DESIGN GUIDE MANUFACTURER

RECOMMENDS REMOVAL OF ALL CURBS AND ISLANDS TO ENSURE PROPER IMPACT
PERFORMANCE.
PROVISION SHALL BE MADE FOR REAR RAILS TO SLIDE REARWARD UPON IMPACT
1.82m [6' 0"] MIN.
CAUTION: THE QUEST SYSTEM MUST BE CORRECTLY ANCHORED
FOR PROPER IMPACT RFORMANCE. ATTACH SYSTEM USING ONE OF THE FOLLOWING:
A. (QTY. 30) 178 [7.00] STUDS MAY BE USED TO ATTACH SYSTEM TO 28 MPa [4000 PSI] MIN
P.C. CONCRETE PER THE FOLLOWING MINIMUMS **
1) 152 [6.00] REINFORCED PAD.
2) 203 [8.00] NON-REINFORCED ROADWAY, MEASURING AT LEAST 3.66m [12' 0"]
WIDE BY 15.24m [50' 0"] LONG.
3) 180 [7.00] REINFORCED DECK STRUCTURE,
B. (QTY 38) 457 [18.00] THREADED RODS MAY BE USED TO INSTALL SYSTEM ON ASPHALT.**
**REFER TO THE REFERENCE DRAWINGS & INSTALLATION INSTRUCTIONS FOR
FOUNDATION SPECIFICATIONS.

SEE THE "QUEST TL-2 SYSTEM PRODUCT MANUAL" FOR A DESCRIPTION OF ITS IMPACT
PERFORMANCE CHARACTERISTICS AND DESIGN LIMITATIONS BEFORE PLACING A
SYSTEM AT A GIVEN SITE. INFORMATION AND COPIES OF ABOVE MANUAL ARE

AVAILABLE BY CALLING CUSTOMER SERVICE DEPARTMENT AT (888) 323-6374.

WHERE NECESSARY, THE CUSTOMER SHALL SUPPLY AN ADEQUATE TRANSITION FROI
THE QUEST TL-2 SYSTEM TO THE OBJECT BEING SHIELDED.

ANCHOR BOLTS NOT INCLUDED IN MODEL NUMBER. ORDER SEPARATELY.

STEEL BACKUP AND CONCRETE PAD SPECIFICALLY DESIGNED TO NEST AROUND 760 [30.00]

< TRAFFIC WIDE HAZARDS, INSTALL ACCORDINGLY TO ENSURE PROPER IMPACT PERFORMANCE.
PLAN
7@355 NOTE 7
= i
| = %:m | 2
)
[ x
1 | | i
=y
I
o,
©
(2]
SEE NOTE 2 e ~
ELEVATION
LEFT SIDE
@ NOSE @ BACKUP @ REAR RAIL UNIDIRECTIONAL
MODEL NO. TD35030-TL2CU
> @ FRONT ANCHOR@ BAY 1 PANEL — - —
w REFERENCES D. Kohfeld 11/29/2006 ENERGY ABSORPTION SYSTEMS, INC.
< @ BAY 1 @ BAY 283 PANEL QUEST SYSTEM ASSEMBLY ~ TD35030-TL2 [cesineo EE ENGINEERING AND RESEARCH DEPARTMENT
SERIAL NO.
@ DIAPHRAGM . SHAPER RAIL SUPPORT FRAME ASSY 3562025-0000 [eFEcKe ® "
e SALES ORDER DIAPHRAGM ASSY 3562026-0000 | IME 1211312006 QUEST" TL-2 SYSTEM (30")
Revision Date | Rev | By |Chk|App.| EH PROJECT TRIGGER ASSY 3562027-0000 ‘g’ 1911312006 70 km/h [43 MPH]
NO. OF UNITS CONCRETE PAD 3562029-0000 {—
FOUNDATIONS 3562007-0000 | Tp35030-TL2CU.idw
SoRE G e
NexT ASsENBLY 1=40 | TD35030-TL2CU | 1 of 1




PARTS LIST

STOCK NO. DESCRIPTION

QTY.

2762067-0000

BACKUP,30,QUEST,G

Revision

DEL 15, 12 WAS 2762041-0000, 28 QTY WAS 10, 39
QTY WAS 4.

1
2 13562025-0000 SUPPORT FRAME ASSY,30,QUEST 1
3 |276201L-0000 SHAPER RAIL,L,QUEST 80,G 1
4 |276201R-0000 SHAPER RAIL,R,QUEST 80,G 1
5 [2762015-0000 ANCHOR,FRONT,QUEST,G 2
6 [2762007-0000 TRIGGER STRAP,QUEST,G 2
7 13562027-0000 TRIGGER ASSY,30,QUEST 1
8 12762025-0000 NOSE TRANSITION,L,QUEST,G,PT 1
9 |2762024-0000 NOSE TRANSITION,R,QUEST,G,PT 1
10 ]2762071-0000 NOSE,30,QUEST,G,PT 1
11 [3562026-0000 DIAPHRAGM ASSY,30,QUEST 1
12 [2762055-0000 REAR RAIL,QUEST,UNCRIMPED,G 2
13 [2762043-0000 STRAP,PEEL,REAR,QUEST CEN 2
14 [2762045-0000 STRAP,PEEL,BAY 2,QUEST CEN 2
16 |2762044-0000 FLT ST, 1/4X2 13/16X10 7/16,W/HOLES,G 2
17 |2762047-0000 FLT ST 1/4X4X14,W/SLOTS,G 2
18 |2762049-0000 PANEL,BAY 1,QUEST,G 2
19 [2762048-0000 PANEL,BAYS,QUEST,DCM,G 4
20 ]2762050-0000 BRACE,PANEL,QUEST CEN,G 4
21 ]2706943-0300 SCREW,PN #6-32X1 1/2,PHIL,S 8
22 |2708871-1000 WASHER,BAR, 1/8X1 1/4X2,ROUNDED,G 8
23 |2708291-0000 WASHER,FLAT,5/8 X 1 3/4, G 6
24 |2708039-0300 WASHER,FLAT #6X5/8X.030,S 16
25 12708161-0000 WASHER,BAR,2X2X1/4,G 2
26 12708022-0100 WASHER,FLAT,3/8 ID X13/16 OD,P,HRD 32
27 12704191-0000 NUT,HX,5/8,G,RAIL 54
28 |2704341-0000 NUT,HX,3/4",GR DH 8
29 |2704161-0000 NUT,HX,1,G 2
30 |2704031-0000 NUT,HX,3/8,G 16
31 |2704351-0000 NUT,HX,5/8,G,GR DH 6
32 |12704772-0300 NUT,HX,#6-32,S 16
33 |2701811-0000 BOLT,RAIL,5/8X1 1/4,G5,G 42
34 12699341-0000 BOLT,RAIL,5/8X2,G 12
35 12700011-0000 BOLT,HX,3/4X2,G5,G 4
36 |2701014-0000 BOLT,HX,1X5,G8,G 2
37 |2700541-0000 BOLT,HX,1X3 1/2,G5,G 2
38 |2699081-0500 BOLT,HX,5/8X1 1/2,G5,G 6
39 |2699251-0000 BOLT,HX,3/4X3 1/2,G5,G 2
40 |2701221-0000 BOLT,HX,3/8X1,G2,G 16
41 |2700651-0000 BOLT,HX,3/4X4,G5,G,ALL THRD 2
42 [2705121-0000 RIVET,ST,SD68BS,3/16X1/2,0H 1
43 [2735711-0000 DECAL,CAUTION,ALL PRODUCTS 1
44 [2735712-3500 DECAL,PRODUCT,QUEST 1
45 [2750043-0000 INSTALL INSTRUCTIONS,QUEST TL-2 1
46 | 2735831-3500 MATERIAL SAFETY INFORMATION NOTICE 1
ASSEMBLY NO. TD35030-TL2

RAWN oATE

Iﬂohfeld 11/22/2006 Q] ENERGY ABSORPTION syYSTEMS, INC.

— e :4 ENGINEERING AND RESEARCH DEPARTMENT

CHECKED oATE

JME 12/4/2006 ® R
Date | Rev | By [Chk|App. o 132006 QUEST "™ TL-2 (30") SYSTEM
4/9/07 | A | DK|KM|SPT FILE
TD35030-TL2.idw
SOALE RAWING SHET (=
NEXT ASSEMELY. 1=40 | TD35030-TL2 | of 2 A




BRACE ASSEMBLY
SCALE 1/20
TYPICAL, AFTER PANELS
HAVE BEEN INSTALLED

v

DECALS
SCALE1/5
DRILL @3/16" HOLE IN
CENTER OF BACKUP

SCALE 1/20
TYPICAL

ASSEMBLY NO. TD35030-TL2

DBATVP;(ohfeld D1'"15/22/2006 </E f ENERGY ABSORPTION syYSTEMS, INC.
==4  ENGINEERING AND RESEARCH DEPARTMENT
DESIONED orre
CCCCCCC oATE
JME 12/4/2006 ®
won | oae |Rev|ByloWAm| 0 [w UEST®TL-2 (30") SYSTEM
Revision Date | Rev | By |Chk,|App. SPT 12/13/2006 Q ( )
SEE SHEET 1 4/9/07 | A | DK|JME|SPT FILE
TD35030-TL2.idw
sssss RAWING. SHEET ReV
NeXT ASSENELY 1=40 | TD35030-TL2 | 2 of 2 |




—»
406 [16.00] >

1372 [54.00]

X
< o i *
= w I
g5 1
o
= —
Suw| S 92 [3.63] 76 [3.00] g
AR =i = 16mm [#5] REBAR AT 610 [24.00] CENTERS — e
~T g 905 [35.63] BEGIN 927 [36.50] FROM REAR EDGE OF PAD. 375[14.75] ©
« 6.68 m [22 ft] (PAD LENGTH)
z
=
=
S
5 B
® \
o
& i
- A |
i + |
_——-—
\ e N = z
z -7 / g8 g s
g AR (76 [3.00]) g
© O | S e =1
8 [ c 8 8z ﬂ o,
- © o
N \\ =
610 [24.00] 7\ — — | 610[24.00] \ /
T T
28 MPa [4000 PSI] MINIMUM, P.C. CONCRETE PAD _
DETAIL B AND ANCHOR BLOCK. 2324 kg/m? [145 Ib/FT]
SCALE 1/15
— | | | | | | | r — 3
/V s vz - 1/ s AV - Ay aAvayar) °o|g
ol =
8|
SECTION _A-A
SCALE 1/30 TABLE 601 #YP
£ PC CONCRETE | 16mm [#5] — DETAIL C
28 MPa [4000 PSI] SCALE 1/15
NOTES: 1.98 m?*[2.59 yd®] | 66.1 m [216]
1. CROSS SLOPE OF PAD SHALL NOT EXCEED 8% AND NOT VARY MORE THAN 2% FROM FRONT TO BACK.
2. UNITS OF MEASUREMENT ARE MILLIMETERS [INCHES] UNLESS OTHERWISE NOTED.
3. SEE SHEET 2 FOR REBAR DETAIL.
4. THE CONCRETE PAD SHOWN IS DESIGNED TO NEST AROUND
HAZARDS 762 [30.00] IN WIDTH OR LESS. MAKE PREPARATIONS
TO POUR THE REAR PORTION OF THE PAD AROUND THE HAZARD. 7
°D. Kohfeld "1130/2006 | ENERGY ABSORPTION sysTems, Inc.
DES\.GNED e ENGINEERING AND RESEARCH DEPARTMENT
e
JME 12/1/2006 QUEST® TL-2 SYSTEM (30"
Revision Date | Rev | By |Chk.| App. SPT 12/1/2006 CONCRETE PAD

FILE.

NEXT ASSEMBLY:

3562029-0000.idw

SCALE:

1=30

|DRA

WING:
3562029-0000 |

SHEET:

REV.




—J
J 127 [5.00]

(4) REBAR A
=
473[18.63]
(2) REBAR B
940 [37.00]
(1) REBAR C
‘ 1238 [48.75]
(15) REBAR D
g 3
457 [18.00] 152 [6.00] 152 [6.00]
(2) REBAR E (2) REBAR F (4) REBAR G
[ ]
‘ 5918 [233.00] J
(4) REBAR H
I%fghfe'd 1113012006 | ENGIEENE Ao LSEARGH DERATIENT
ME 121112008 QUEST® TL-2 SYSTEM (30")
Revision Date | Rev | By |Chk.| App. APsP;)'T'ED D%“22/1/2006 CONCRETE PAD
F5E562029—0000.idw
NEXT ASSEMBLY s |DW§§62029-0000 | M o 2 |m




SEE NOTE 7

(SYSTEM WIDTH)

940 [37.00]

E

102 [4.00] MIN

SEENOTE7

< TRAFFIC

O,

O

SEE NOTE 2

(D rose

KEY

@ BAY 1
@ DIAPHRAGM

@ BACKUP

@ REAR RAIL

@ FRONT ANCHOR@ BAY 1 PANEL

@ BAY 2&3 PANEL
SHAPER RAIL

NOTES:

N

N

w

>

I

. IN COMPLIANCE WITH THE AASHTO 2002 ROADSIDE DESIGN GUIDE MANUFACTURER

RECOMMENDS REMOVAL OF ALL CURBS AND ISLANDS TO ENSURE PROPER IMPACT
PERFORMANCE.
PROVISION SHALL BE MADE FOR REAR RAILS TO SLIDE REARWARD UPON IMPACT
1.82m [6' 0"] MIN.
CAUTION: THE QUEST SYSTEM MUST BE CORRECTLY ANCHORED
FOR PROPER IMPACT RFORMANCE. ATTACH SYSTEM USING ONE OF THE FOLLOWING:
A. (QTY. 30) 178 [7.00] STUDS MAY BE USED TO ATTACH SYSTEM TO 28 MPa [4000 PSI] MIN
P.C. CONCRETE PER THE FOLLOWING MINIMUMS **
1) 152 [6.00] REINFORCED PAD.
2) 203 [8.00] NON-REINFORCED ROADWAY, MEASURING AT LEAST 3.66m [12' 0"]
WIDE BY 15.24m [50' 0"] LONG.
3) 180 [7.00] REINFORCED DECK STRUCTURE.
B. (QTY 38) 457 [18.00] THREADED RODS MAY BE USED TO INSTALL SYSTEM ON ASPHALT.**
**REFER TO THE REFERENCE DRAWINGS & INSTALLATION INSTRUCTIONS FOR
FOUNDATION SPECIFICATIONS.

SEE THE "QUEST TL-2 SYSTEM PRODUCT MANUAL" FOR A DESCRIPTION OF ITS IMPACT
PERFORMANCE CHARACTERISTICS AND DESIGN LIMITATIONS BEFORE PLACING A
SYSTEM AT A GIVEN SITE. INFORMATION AND COPIES OF ABOVE MANUAL ARE

AVAILABLE BY CALLING CUSTOMER SERVICE DEPARTMENT AT (888) 323-6374.
WHERE NECESSARY, THE CUSTOMER SHALL SUPPLY AN ADEQUATE TRANSITION FROM
THE QUEST TL-2 SYSTEM TO THE OBJECT BEING SHIELDED.

Revision

Date

Rev

.| App.

5.38 m [17'-8"] (EFFECTIVE LENGTH) 6. ANCHOR BOLTS NOT INCLUDED IN MODEL NUMBER. ORDER SEPARATELY.
7. STEEL BACKUP AND CONCRETE PAD SPECIFICALLY DESIGNED TO NEST AROUND 915 [36.00]
6.44 m [21'-2"] (OVERALL LENGTH) < TRAFFIC WIDE HAZARDS, INSTALL ACCORDINGLY TO ENSURE PROPER IMPACT PERFORMANCE.
1
oy
®
o,
©
(2]
~
= ; T
T | 9
)
| |
UNIDIRECTIONAL
MODEL NO. TD35036-TL2CU
REFERENCES °D. Kohfeld "11129/2006 | ENERGY ABSORPTION svysTews, inc.
QUEST SYSTEM ASSEMBLY  TD35036-TL2 [sesews e ENGINEERING AND RESEARCH DEPARTMENT
SERIAL NO.
SUPPORT FRAME ASSY 3562019-0000 [ ® "
SALES ORDER DIAPHRAGM ASSY 3562022-0000 | IME 1211312006 QUEST" TL-2 SYSTEM (36")
EH PROJECT TRIGGER ASSY 3662023-0000 |'S5T 121312006 70 km/h [43 MPH]
NO. OF UNITS CONCRETE PAD 3562030-0000 |—
FOUNDATIONS 3562007-0000 | 1p35036-TL2CU.idw
e SR T
NEXT AssENELY 1=40 | TD35036-TL2CU | 1 of 1




PARTS LIST

ITEM STOCK NO. DESCRIPTION Qry.
1 [2762063-0000 BACKUP,36,QUEST,G 1
2 |3562019-0000 SUPPORT FRAME ASSY,36,QUEST 1
3 |276201L-0000 SHAPER RAIL,L,QUEST 80,G 1
4 |276201R-0000 SHAPER RAIL,R,QUEST 80,G 1
5 |2762015-0000 ANCHOR FRONT,QUEST.G 2
6 |2762007-0000 TRIGGER STRAP,QUEST,G 2
7 |3562023-0000 TRIGGER ASSY,36,QUEST 1
8 |2762025-0000 NOSE TRANSITION,L QUEST,G PT 1
ool o 9 |2762024-0000 NOSE TRANSITION,R,QUEST,G PT 1
10 |2762062-0000 NOSE 36,QUEST,G,PT 1
11 |3562022-0000 DIAPHRAGM ASSY,36,QUEST 1
12 |2762055-0000 REAR RAIL,QUEST,UNCRIMPED,G 2
13 |2762043-0000 STRAP PEEL REAR,QUEST CEN 2
14 |2762045-0000 STRAP PEEL,BAY 2,QUEST CEN 2
, 15 |2762044-0000 FLT ST, 1/4X2 13/16X10 7/16, WHOLES,G 2
2%0%0%0 0% 16 |2762047-0000 FLT ST 1/4X4X14,W/SLOTS,G 2
17 |2762049-0000 PANEL,BAY 1,QUEST,G 2
18 |2762048-0000 PANEL,BAYS,QUEST,.DCM,G 4
19 |2762050-0000 BRACE,PANEL,QUEST CEN,G 4
20 |2706943-0300 SCREW,PN,#6-32X1 1/2,PHIL.S 8
21 |2708871-1000 WASHER BAR 1/8X1 1/4X2,ROUNDED,G 8
22 |2708291-0000 WASHER FLAT,5/8 X 1 3/4, G 6
23 |2708039-0300 WASHER FLAT #6X5/8X.030,5 16
24 |2708161-0000 WASHER BAR 2X2X1/4,G 2
25 |2708022-0100 WASHER FLAT,3/8 ID X13/16 OD,P,HRD 32
26 |2704191-0000 NUT HX,5/8,G,RAIL 54
27 |2704341-0000 NUT,HX,3/4".GR DH 8
28 |2704161-0000 NUT.HX,1.G 2
29 |2704031-0000 NUT HX,3/8,G 16
30 |2704351-0000 NUT HX 5/8,G,GR DH 6
31 |2704772-0300 NUT,HX #6-32,5 16
I 32 |2701811-0000 BOLT,RAIL,5/8X1 1/4,G 42
H 33 |2699341-0000 BOLT,RAIL 5/8X2,G 12
f 34 |2700011-0000 BOLT,HX,3/4X2,G5,G 4
ﬂ_k 35 |2701014-0000 BOLT,HX,1X5,G8,G 2
36 |2700541-0000 BOLT,HX,1X3 1/2,G5,G 2
37 |2699081-0500 BOLT HX 5/8X1 1/2.G5,G 6
38 |2699251-0000 BOLT,HX,3/4X3 1/2,G5,G 2
39 |2700651-0000 BOLT,HX,3/4X4,G5,G,ALL THRD 2
40 |2701221-0000 BOLT HX 3/8X1,G2,G 16
41 |2705121-0000 RIVET,ST,SD68BS 3/16X1/2,DH 1
42 |2735711-0000 DECAL,CAUTION,ALL PRODUCTS 1
43 |2735712-3500 DECAL,PRODUCT,QUEST 1
44 |2750043-0000 INSTALL INSTRUCTIONS,QUEST TL2 1
45 |2735831-3500 MATERIAL SAFETY INFORMATION NOTICE 1
ASSEMBLY NO. TD35036-TL2
D. Kohfeld 11/28/2006 e / ENERGY ABSORPTION sySTEMS, INC.
e i Q ENGINEERING AND RESEARCH DEPARTMENT
JME 12/1/2006
Revision Date | Rev | By [Chk] App. T 112006 QUEST® TL-2 (36") SYSTEM
ITEM 43 WAS 2735712-4200 4/27/07 A DDS| JME KWL —
TD35036-TL2.idw
E S e =
— 1=40 TD35036-TL2 of 2 A




SEE DECAL DETAIL

BRACE ASSEMBLY
SCALE 1/20
TYPICAL, AFTER PANELS
HAVE BEEN INSTALLED

O

[¢] ’\
DECALS
SCALE1/5

DRILL @3/16" HOLE IN

CENTER OF BACKUP,
AS SHOWN

PEEL STRAP ASSEMBLY
SCALE 1/20
TYPICAL
ASSEMBLY NO. TD35036-TL2
TorAwN: DATE:
D. Kohfeld 11/28/2006 < ENERGY ABSORPTION syYSTEMS, INC.
é"‘“ ENGINEERING AND RESEARCH DEPARTMENT
ssssss o
CCCCCCC oaTe
JME 12/1/2006
Revision Date | Rev | By [Chk.|App. “PSF;_T_E” D:TZE/1/2006 QUEST TL-2 (36") SYSTEM
ITEM 43 WAS 2735712-4200, ADDED DECAL DETAIL
AND RELATED LEADER TEXT 4/27/07) A |DDS|JME|KWL —
TD35036-TL2.idw
S
1=25 | TD35036-TL2 | 2 of 2




{ >
=
>

914 [36.00] MAX
(SEE NOTE 5)
457 [18.00]
1524 [60.00]

S 92 [3.63] 76 [3.00] g
& — = 16mm [#5] REBAR AT 610 [24.00] CENTERS — ~o
i 927 [36.50] BEGIN 927 [36.50] FROM REAR EDGE OF PAD. 375 [14.75] ©
« 6.68 m [22 fi] (PAD LENGTH)
z
s
=
S
5 B
(30
o
N
E LY i
= |
- TN . =
= ~—7 [ 8| = s
S Sl=|Q (76 [3.00]) =
& S| 85 -~ S
- | c 8| =8 &
S \ 2
610 [24.00] 7\ — — 7| 610[24.00] \ /
T T
28 MPa [4000 PSI] MINIMUM, P.C. CONCRETE PAD
DETAIL B AND ANCHOR BLOCK. 2324 kg/me [145 Ib/FT¢] .
SCALE 1/15 g
— : - : - : - : - : — = |
Q P~
&5
© | @
x| o
w ©
©
SECTION _A-A =
SCALE 1/30
% TABLE 7 [3‘00]
PC CONCRETE | 16mm [#5] :
28 MPa [4000 PSI)| REBAR — DETAIL C
NOTES: 219 m° [2.87 yd°] | 68.5 m [225] SCALE 1715
1. CROSS SLOPE OF PAD SHALL NOT EXCEED 8% AND NOT VARY MORE THAN 2% FROM FRONT TO BACK.
2. UNITS OF MEASUREMENT ARE MILLIMETERS [INCHES] UNLESS OTHERWISE NOTED.
3. SEE SHEET 2 FOR REBAR DETAIL.
4. THE CONCRETE PAD SHOWN IS DESIGNED TO NEST AROUND
HAZARDS 915 [36.00] IN WIDTH OR LESS. MAKE PREPARATIONS
TO POUR THE REAR PORTION OF THE PAD AROUND THE HAZARD.
DRAWN: DATE: ’7
ENERGY ABSORPTION sysTEMS, INC.
Iﬂohfeld 11/30/2008 S==%%  ENGINEERING AND RESEARCH DEPARTMENT
S o
e
JME 12/1/2006 QUEST® TL-2 SYSTEM (36")
Revision Date | Rev | By |Chk.| App. APSP;’.T_ED D1“2£/1/2006 CONCRETE PAD
3562030-0000.idw
i SRS e
[r— 1=30 | 3562030-0000 | 1 of 2




—J
J 127 [5.00]

(4) REBAR A

e—— "}

473[18.63]

(2) REBAR B

1090 [43.00]

(1) REBAR C

1390 [54.75)

(15) REBAR D

Revision

Date | Rev | By |Chk.| App.

7 3
457 [18.00] 152 [6.00] 152 [6.00]
(2) REBAR E (2) REBAR F (4) REBAR G
[\ 5
‘ 5918 [233.00] J
(4) REBAR H
I%’g’“fe'd 1113012006 e NGIELRNG Ao RS ARC SePARIENT
ME 21112006 QUEST® TL-2 SYSTEM (36")
‘ST 12/1/2006 CONCRETE PAD

FILE.

3562030-0000.idw

NEXT ASSEMBLY:

SCALE: SHEET:

DRAWING
1=25 | 3562030-0000 | 2 of 2

REV.




NOTES:

. IN COMPLIANCE WITH THE AASHTO 2002 ROADSIDE DESIGN GUIDE,

MANUFACTURER RECOMMENDS REMOVAL OF ALL CURBS AND ISLANDS TO

ENSURE PROPER IMPACT PERFORMANCE.
SEENOTE 8 < TRAFFIC 2. PROVISION SHALL BE MADE FOR REAR RAILS TO SLIDE REARWARD UPON
= IMPACT 1.52m [5' 0"] MIN.
S 3 CAUTION: THE QUEST SYSTEM MUST BE CORRECTLY ANCHORED FOR
& PROPER IMPACT PERFORMANCE. ATTACH SYSTEM USING ONE OF THE
9 \ \ FOLLOWING:
8 A. (QTY. 30) 7" STUDS MAY BE USED TO ATTACH SYSTEM TO 28 MPa
— . [4000 PSI] MIN P.C. CONCRETE PER THE FOLLOWING MINIMUMS.**
3 1) 152 [6.00] REINFORCED PAD PER REFERENCE DRAWING .
© 2) 203 [8.00] NON-REINFORCED ROADWAY, MEASURING AT LEAST
> 3.66m [12' 0] WIDE BY 15.24m [50' 0'] LONG.
S 3) 180 [7.00] REINFORCED DECK STRUCTURE.
= B. (QTY 38) 18" THREADED RODS MAY BE USED TO INSTALL SYSTEM
ON ASPHALT **
** REFER TO THE QUEST INSTALLATION INSTRUCTIONS FOR FOUNDATION
SPECIFICATIONS.
e 4.[SEE THE "QUEST SYSTEM PRODUCT MANUAL" FOR A
102[4001 || 7:21m [23-8] (EFFECTIVE LENGTH) DESCRIPTION OF ITS IMPACT PERFORMANCE CHARACTERISTICS AND
. < TRAFFIC DESIGN LIMITATIONS BEFORE PLACING A SYSTEM AT A GIVEN SITE.
8.27 m [27-2"] (SYSTEM LENGTH) INFORMATION AND COPIES OF ABOVE MANUAL ARE AVAILABLE BY CALLING
CUSTOMER SERVICE DEPARTMENT AT (888) 323-6374.
8.51 m [27-11"] (PAD LENGTH) 5. WHERE NECESSARY, THE CUSTOMER SHALL SUPPLY AN ADEQUATE
TRANSITION FROM THE QUEST SYSTEM TO THE OBJECT BEING SHIELDED.
6. UNITS OF MEASUREMENT ARE MILLIMETERS [INCHES] UNLESS OTHERWISE
PLAN NOTED.
FLAN 7. ANCHOR BOLTS NOT INCLUDED IN MODEL NUMBER. ORDER SEPARATELY.
8. STEEL BACKUP AND CONCRETE PAD SPECIFICALLY DESIGNED TO NEST
AROUND 610 [24.00] WIDE HAZARDS, INSTALL ACCORDINGLY TO ENSURE
PROPER IMPACT PERFORMANCE.
SEE NOTE 8 —
<
@
s
©
(2]
~
= 3
| C————————ee—u=a _| | L 2
b
PN ‘
ELEVATION
LEFT SIDE
@ NOSE @ BACKUP @ REAR RAIL UNIDIRECTIONAL
ASSEMBLY NO. TD35024-TL3CU
> @ FRONT ANCHOR@ BAY 1 PANEL —
i REFERENCES W. Leddington 9/2/2008 (//7 ENERGY ABSORPTION SYSTEMS, INC.
X @ BAY 1 @ BAY 2-4 PANEL QUEST SYSTEM ASSEMBLY ~ TD35024-TL3 [ceseren e AN L
SERIAL NO R. Brougher 8/28/2008
@ DIAPHRAGM . SHAPER RAIL : SUPPORT FRAME BAY 1 3562013-0000 ek ®T "
® SALES ORDER DIAPHRAGM ASSY BAY 142 3562016-0000 | K. Mortensen 912/2008 QUEST " TL-3/100 SYSTEM (24" [610mm])
Revision Date | Rev | By |Chk|App.| EH PROJECT TRIGGER ASSY 3562014-0000 | Brougher 0/4/2008 100 km/h [62 MPH]
NO. OF UNITS CONCRETE PAD 3562015-0000 (—
ANCHOR ASSY 3562007-0000 | Tp35024-TL3CU idw
1=40 | TD35024-TL3CU | 1 of 1 |




6,9,0,99,0 ]

PARTS LIST

ITEM

STOCK NO. DESCRIPTION

QTY.

2762020-0000

BACKUP,24,QUEST,G

1
2 |3562013-0000 SUPPORT FRAME ASSY,QUEST,DCM 1

3 |276202L-0000 SHAPER RAIL,L,QUEST CEN,G 1

4 |276202R-0000 SHAPER RAIL,R,QUEST CEN,G 1

5 |2762017-0000 SHAPER,BACKUP,QUEST,G 2
6 |2762041-0000 REAR RAIL,QUEST DCM,G 2
7 |2762015-0000 ANCHOR,FRONT,QUEST,G 2
8 |2762007-0000 TRIGGER STRAP,QUEST,G 2
9  |3562014-0000 TRIGGER ASSY,QUEST DCM 1

10 [2762024-0000 NOSE TRANSITION,R,QUEST,G,PT 1

11 |2762025-0000 NOSE TRANSITION,L,QUEST,G,PT 1

12 |2762026-0000 NOSE,QUEST,G,PT 1

13 |3562016-0000 DIAPHRAGM ASSY,QUEST CEN 2
14 |2762043-0000 STRAP,PEEL,REAR,QUEST CEN 2
15 |2762045-0000 STRAP,PEEL,BAY 2,QUEST CEN 2
16 |2762046-0000 STRAP,PEEL, BAY 3,QUEST CEN 2
17 |2762044-0000 FLT ST, 1/4X2 13/16X10 7/16,W/HOLES,G 2
18 |2762047-0000 FLT ST 1/4X4X14,W/SLOTS,G 2
19 |2762049-0000 PANEL,BAY 1,QUEST,G 2
20 |2762048-0000 PANEL,BAYS,QUEST,DCM,G 6
21 [2762050-0000 BRACE,PANEL,QUEST CEN,G 6
22 |2706943-0300 SCREW,PN #6-32X1 1/2,PHIL,S 12
23 |2708871-1000 WASHER,BAR,1/8X1 1/4X2,ROUNDED,G 8
24 12708161-0000 WASHER,BAR,2X2X1/4,G 2
25 12708291-0000 WASHER,FLAT,5/8 X 1 3/4, G 6
26 |2708039-0300 WASHER,FLAT #6X5/8X.030,S 24
27 |2708022-0100 WASHER,FLAT,3/8 ID X13/16 OD,P,HRD 49
28 |2704191-0000 NUT,HX,5/8,G,RAIL 72
29 [2704341-0000 NUT,HX,3/4",GR DH 10
30 |2704161-0000 NUT,HX,1,G 2
31 [2704772-0300 NUT,HX #6-32,S 24
32 |2704031-0000 NUT,HX,3/8,G 24
33 |2704351-0000 NUT,HX,5/8,G,GR DH 6
34 |2701811-0000 BOLT,RAIL,5/8X1 1/4,G 54
35 |2700011-0000 BOLT,HX,3/4X2,G5,G 4
36 |2701014-0000 BOLT,HX,1X5,G8,G 2
37 |2700541-0000 BOLT,HX,1X3 1/2,G5,G 2
38 |2700651-0000 BOLT,HX,3/4X4,G5,G,ALL THRD 2
39 |2699341-0000 BOLT,RAIL,5/8X2,G 18
40 |2699081-0500 BOLT,HX,5/8X1 1/2,G5,G 6
41 ]2699251-0000 BOLT,HX,3/4X3 1/2,G5,G 4
42 |2701221-0000 BOLT,HX,3/8X1,G2,G 24
43 |2735712-3500 DECAL,PRODUCT,QUEST 1

44 12735711-0000 DECAL,CAUTION,ALL PRODUCTS 1

45 |2705121-0000 RIVET,ST,SD68BS,3/16X1/2,DH 1

46 |2750038-0000 INSTALL INSTRUCTIONS,QUEST 1

47 |2735831-3500 MATERIAL SAFETY INFORMATION NOTICE 1

ASSEMBLY NO. TD35024-TL3

DRAWN

DATE:

Revision

Date

Rev

.| App.

W. Leddington 9/2/2008
DESINED: oaTe

R. Brougher 8/28/2008
GRECKED: TATE

K. Mortensen 9/2/2008
APPROVED, ATE

R. Brougher 9/4/2008

FILE
TD35024-TL3.idw

NEXT ASSEMBLY:

(//7 ENERGY ABSORPTION SYSTEMS, INC.
AND

DEPARTMENT

QUEST® TL-3/100 SYSTEM (24" [610 mm])

100 km/h [62 MPH]

SCALE: | ‘SHEET:

DRAWING:
1=40 | TD35024-TL3 1 of 2

| REV




SEE DECAL
DETAIL

SCALE 1/20
TYPICAL AFTER PANELS

HAVE BEEN INSTALLED.

BRACE ASSEMBLY

PEEL STRAP ASSEMBLY

DECALS
SCALE1/5
DRILL @3/16" HOLE IN
CENTER OF BACKUP,
AS SHOWN

SCALE 1/20
TYPICAL

ASSEMBLY NO. TD35024-TL3

e}

DEPARTMENT

ENERGY ABSORPTION SYSTEMS, INC.
AND

TL-3/100 SYSTEM (24" [610 mm])

®

QUEST

100 km/h [62 MPH]

SHEET REv
2 of 2

DRAWING:
| TD35024-TL3

=25

1

9/2/2008
DATE
8/28/2008

DATE
9/2/2008
R

9/4/2008

TRAW
W. Leddington

DESIGNED
R. Brougher
Crecken

K. Mortensen

APPROVED,
R. Brougher
T

FILE
TD35024-TL3.idw

Date | Rev | By |Chk.| App.

Revision




A A
Il
+ +8
S| -
g——- : g
S A
o 3 o
o &
iz [ 1
Sw
ga|
%2z 92[3.62] (610 [24.00]) 76 [3.00] =
S — = = 16mm [#5] REBAR AT 610 [24.00] CENTERS. 1 =8
ge 927 [36.50] BEGIN 927 [36.50] FROM REAR EDGE OF PAD. 508 [20.00] o,
Zz ©
s 8.5m [28 ft] ™~
5
S
s,
2}
. i
¥ » N
. N~ — 5| = & =
g 3| 8 z =
@ o 5 = (76 [3.00]) =
S C T F g
\ / T
610 [24.00] N~ \
610 [24.00]
% 28 MPa [4000 PS1] MINIMUM, P.C. CONCRETE PAD
AND ANCHOR BLOCK. 2324 kg/m? [145 Ib/FT?] _/\'_\
i
/l
— z v - i - = I |
T il T i T ot s Vb yal ya v avaP) = =
g8
o| @
=l o
8 ~
SECTION A-A TABLE =] i
E— PC CONCRETE | 16mm [#5] JLAN B -— d)
28 MPa [4000 PSI]|  REBAR
: 211 m? [2.76 yd¥] | 75.0 m [246' 1"] (g
NOTES: 76 (3.00]
1. CROSS SLOPE OF PAD SHALL NOT EXCEED 8% AND NOT VARY MORE THAN 2% FROM FRONT TO BACK. ~DETAIL C
2. UNITS OF MEASUREMENT ARE MILLIMETERS [INCHES] UNLESS OTHERWISE NOTED. DEIAL ©
3. SEE SHEET 2 FOR REBAR DETAIL. SCALE 1/15
4. THE CONCRETE PAD SHOWN IS DESIGNED TO NEST AROUND
HAZARDS 610 [24.00] IN WIDTH OR LESS. MAKE PREPARATIONS
TO POUR THE REAR PORTION OF THE PAD AROUND THE HAZARD.
*D. Kohfeld 7122/2006 | ENERGY ABSORPTION sysTEMS, INC
D. Wilkinson 12/27/2005
S
JME 9/8/2006 QUEST SYSTEM (24" [610mm])
Revision Date | Rev | By [Chk.|App. “:z*"tf:oney 6/12/2006 CONCRETE PAD
G 100 km/h [62 MPH} - NCHRP 350 TL-3
3562015-0000.idw
e CTo =
— 1=30 3562015-0000 | 1 of 2 |




g _ 3
I | m, —_
[83°65] 1251 ol B iy ] E g9
x© 8 E g
< 2 e
_ & 8¢ | «Qux
o g | Lo
g < S N
s ~— <
5 8| 25 |3
\[,,,// - > ERH 3
NN ) SCDI b
\ © zZ> )
] >0 &
| i Pos |8
[88'L¥] ¥901 M_ & _nﬂV o e
= 8
< b e
_ @ | > E
% 3 x (S
a9 o
=~ 8l < 2 |9
N/ s o e -
\ /7 N o = gl W
VARV AV 2 £ x
WA /X e =
,//&m@ \/ /\ < .
NN J/
\ //&m )/
NN |
[8v'1€] 662
A W Z 7
NN /
//,/%/,/m A A M_
Neesige= — =
/MM\/\WMWN\N‘/ “““““ < M
O A \/ sy
/M///\i \ X 5 x
\ ANAY S
//,,w // \\ /// ~
g 8| gl &
! L5858
ERES|IESES
=
p=s
E
z m > m_
o £ 2l v
£l = 58| o ¢
LCPSBwlES| & §
g
<
¥
(&)
>
1]
3
o
- 2
5
o

—=

127 [5.00]

REBAR A

(4)

REBAR B

473 [18.63]

@)

787 [31.00]

REBAR C

Q)

1086 [42.75]

REBAR D

(17)

Revision




102 [4.00] MIN
-

(SYSTEM WIDTH)

787 [31.00]

-]

E

=

o

i — e ~—

7.20 m [23'-7"] (EFFECTIVE LENGTH)

KEY

NOTES:

. IN COMPLIANCE WITH THE AASHTO 2002 ROADSIDE DESIGN GUIDE,
MANUFACTURER RECOMMENDS REMOVAL OF ALL CURBS AND ISLANDS TO
ENSURE PROPER IMPACT PERFORMANCE.

. PROVISION SHALL BE MADE FOR REAR RAILS TO SLIDE REARWARD UPON
IMPACT 1.82m [6' 0"] MIN.

CAUTION: THE QUEST SYSTEM MUST BE CORRECTLY ANCHORED FOR
PROPER IMPACT PERFORMANCE. ATTACH SYSTEM USING ONE OF THE
FOLLOWING:
A. (QTY. 30) 178 [7.00] STUDS MAY BE USED TO ATTACH SYSTEM TO 28 MPa
[4000 PSI] MIN P.C. CONCRETE PER THE FOLLOWING MINIMUMS **
1) 152 [6.00] REINFORCED PAD.
2) 203 [8.00] NON-REINFORCED ROADWAY, MEASURING AT LEAST
3.66m [12' 0"] WIDE BY 15.24m [50' 0"] LONG.
3) 180 [7.00] REINFORCED DECK STRUCTURE.
B. (QTY 38) 457 [18.00] THREADED RODS MAY BE USED TO INSTALL SYSTEM
ON ASPHALT.**
** REFER TO THE REFERENCE DRAWINGS & INSTALLATION
INSTRUCTIONS FOR FOUNDATION SPECIFICATIONS.

N

w

4.|SEE THE "QUEST TL-3 SYSTEM 30/36 PRODUCT MANUAL" FOR A DESCRIPTION
OF ITS IMPACT PERFORMANCE CHARACTERISTICS AND DESIGN LIMITATIONS
BEFORE PLACING A SYSTEM AT A GIVEN SITE. INFORMATION AND COPIES
OF ABOVE MANUAL ARE AVAILABLE BY CALLING CUSTOMER SERVICE
DEPARTMENT AT (888) 323-6374.

Revision

< TRAFFIC 5. WHERE NECESSARY, THE CUSTOMER SHALL SUPPLY AN ADEQUATE
8.26 m [27-1"] (OVERALL LENGTH) TRANSITION FROM THE QUEST TL-3 30/36 SYSTEM TO THE OBJECT BEING
SHIELDED.
6. ANCHOR BOLTS NOT INCLUDED IN MODEL NUMBER. ORDER SEPARATELY.
PLAN 7. STEEL BACKUP AND CONCRETE PAD SPECIFICALLY DESIGNED TO NEST
E— AROUND 760 [30.00] WIDE HAZARDS, INSTALL ACCORDINGLY TO ENSURE
PROPER IMPACT PERFORMANCE.
SEE NOTE 7
T
@
o
©
(<)
~
= = i 3
| il =————-——— W L 2
E E IF P
/i1 Ik \ 1§
| \ )
&s& NOTE% o
ELEVATION
LEFT SIDE
@ NOSE @ BACKUP @ REAR RAIL UNIDIRECTIONAL
ASSEMBLY NO. TD35030-TL3CU
@ FRONT ANCHOR @ BAY 1 PANEL — —
REFERENCES D. Kohfeld 11/29/2006 ENERGY ABSORPTION SYSTEMS, INC.
@ BAY 1 @ BAY 2-4 PANEL QUEST SYSTEM ASSEMBLY ~ TD35030-TL3 [sesewes B % 7 i S o o
SERIAL NO.
@ DIAPHRAGM . SHAPER RAIL SUPPORT FRAME ASSY 3562025-0000 [k @7 "
e SALES ORDER DIAPHRAGM ASSY 3562026-0000 | JME 12/13/2006 QUEST " TL-3 SYSTEM (30%)
Date | Rev | By |Chk|App.| EH PROJECT TRIGGER ASSY 3562027-0000 |'g5r” 1211312006 100 km/h [62 MPH]
NO. OF UNITS CONCRETE PAD 3562028-0000 |—
FOUNDATIONS 3562007-0000 | 1p35030-TL3CU.idw
o EoT e
p— 1=40 | TD35030-TL3CU | 1 of 1




PARTS LIST
ITEM STOCK NO. DESCRIPTION QTy.

1 [2762067-0000 BACKUP,30,QUEST,G 1

2 [3562025-0000 SUPPORT FRAME ASSY,30,QUEST 1

3 [276202L-0000 SHAPER RAIL L,QUEST CEN,G 1

4 [276202R-0000 SHAPER RAIL,R,QUEST CEN,G 1

5 [2762015-0000 ANCHOR,FRONT,QUEST,G 2

6 |2762007-0000 TRIGGER STRAP,QUEST,G 2

7 [3562027-0000 TRIGGER ASSY,30,QUEST 1

E[° e 8 |2762024-0000 NOSE TRANSITION,R,QUEST,G PT 1
A 9 [2762025-0000 NOSE TRANSITION,L,QUEST,G,PT 1

10 [2762071-0000 NOSE,30,QUEST,G,PT 1

11 [3562026-0000 DIAPHRAGM ASSY,30,QUEST 2

12 [2762017-0000 SHAPER,BACKUP,QUEST,G 2

(o 13 [2762041-0000 REAR RAIL,QUEST DCM,G 2
905050 14 [2762043-0000 STRAP,PEEL,REAR,QUEST CEN 2
15 |2762045-0000 STRAP,PEEL BAY 2,QUEST CEN 2

16 |2762046-0000 STRAP,PEEL, BAY 3,QUEST CEN 2

17 [2762044-0000 FLT ST, 1/4X2 13/16X10 7/16 W/HOLES,G 2

@ @ @ 18 |2762047-0000 FLT ST 1/4X4X14,W/SLOTS,G 2

19 [2762049-0000 PANEL,BAY 1,QUEST,G 2

20 [2762048-0000 PANEL,BAYS,QUEST,DCM,G 6

21 [2762050-0000 BRACE,PANEL,QUEST CEN,G 6
22 [2706943-0300 SCREW, PN, #6-32X1 1/2,PHIL,S 12

23 [2708871-1000 WASHER,BAR, 1/8X1 1/4X2,ROUNDED,G 8

24 [2708291-0000 WASHER FLAT,5/8 X 1 3/4, G 6
25 |2708039-0300 WASHER FLAT #6X5/8X.030,S 24

26 |2708161-0000 WASHER,BAR 2X2X1/4,G 2
27 [2708022-0100 WASHER,FLAT,3/8 ID X13/16 OD,P,HRD 48
@ @ @ @ @ 28 [2704191-0000 NUT,HX,5/8,G,RAIL 72
29 [2704772-0300 NUT,HX#6-32,S 24
30 [2704341-0000 NUT,HX,3/4".GR DH 10

31 [2704161-0000 NUT,HX,1,G 2
! — — . 32 [2704031-0000 NUT,HX,3/8,G 24

p—————dl| = | [ ———e——-stse——7 _ | L 33 |2704351-0000 NUT,HX,5/8,G,GR DH 6
\ T L 5 H 34 [2701811-0000 BOLT,RAIL,5/8X1 1/4,G5,G 54
I o . 35 |2699341-0000 BOLT,RAIL,5/8X2,G 18
m Jl' 36 |2700011-0000 BOLT HX,3/4X2,G5,G 4
37 [2701014-0000 BOLT,HX,1X5,G8,G 2

38 |2700541-0000 BOLT,HX,1X3 1/2,G5,G 2

39 [2699081-0500 BOLT,HX,5/8X1 1/2,G5,G 6

5 40 |2699251-0000 BOLT HX,3/4X3 1/2,G5,G 4
41 [2701221-0000 BOLT HX,3/8X1,G2,G 24

42 [2700651-0000 BOLT,HX,3/4X4,G5,G,ALL THRD 2

43 [2705121-0000 RIVET,ST,SD68BS,3/16X1/2,DH 1

44 |2735711-0000 DECAL,CAUTION ALL PRODUCTS 1

45 |2735712-3500 DECAL,PRODUCT, QUEST 1

46 |2750044-0000 INSTALL INSTRUCTIONS,QUEST 30/36" 1

47 [2735831-3500 MATERIAL SAFETY INFORMATION NOTICE 1

ASSEMBLY NO. TD35030-TL3

DE)A_WT(ohfeld D1A '15/7/2006 ENERGY ABSORPTION sysTEMS, INC.
DESIGNED ATE

ENGINEERING AND RESEARCH DEPARTMENT
CHECKED, DATE,

JME 12/1/2006 ®
Revision Date | Rev | By |Chk.|App. APSP;’.T_ED D1M2E/1/2006 QUEST®TL-3 SYSTEM (30")

FILE.

TD35030-TL3.idw

SCALE: REV.

DRAWING: | SHEET:

TD35030-TL3

of 2

NEXT ASSEMBLY: 1=40




SCALE 1/20
TYPICAL

PEEL STRAP ASSEMBLY

ASSEMBLY NO. TD35030-TL3

——
%,

ENERGY ABSORPTION sysTEMS, INC.

ENGINEERING AND RESEARCH DEPARTMENT

30"

(

QUEST®TL-3 SYSTEM

E: e
| TD35030-TL3 | 2 of 2 |

=40

1

e
11/7/2006

DATE
12/1/2006

ATE
12/1/2006

DRAWN.

D. Kohfeld

JME
APPROVED,
SPT

FILE
TD35030-TL3.idw

SCALE 1/20
TYPICAL, AFTER PANELS

HAVE BEEN INSTALLED.

BRACE ASSEMBLY

SCALE 1/4
DRILL @3/16" HOLE IN
AS SHOWN.

DECALS

CENTER OF BACKUP,

Revision

Date | Rev | By |Chk.| App.




—
>

406 [16.00]
1372 [54.00]

x A
< o ‘
=l .
=k =
g0 R - —
sZ|z —
Sw|d 92 [3.63] 76 [3.00] 5
o~ % o — | 43
©l| = 927 [36.50] 16mm [#5] REBAR AT 610 [24.00] CENTERS o,
g BEGIN 927 [36.50] FROM REAR EDGE OF PAD. ©
8.51 m [28 ft] (PAD LENGTH)
z
=
5
S
3 B
fse) \
o
N
) ! iR}
7 ¥ |
-
\ 7 T = z
1= N—— S| S| T =
S PR ARS (76 [3.00]) S
© O | S e S
= | c 325 e
~ - N
~ \ °
\ I
610 [24.00] 7\ _ 7] 610 [24.00] \
T T
28 MPa [4000 PSI] MINIMUM, P.C. CONCRETE PAD T
DETAIL B AND ANCHOR BLOCK. 2324 kg/m® [145 Ib/FT?] /
SCALE 1/15
— : - : : : : : : : ) ==
. A L/ as Az Ay . L1/ s aayar)
&
3
=g
SECTION A-A Sle
SCALE 1/30 8le
TABLE _
PC CONCRETE | 16mm [#5]
28 MPa [4000 PSI]|  REBAR I
NOTES: 236 m° [3.09 yd] | 69.8 m [228] 76 3.00) TYP
1. CROSS SLOPE OF PAD SHALL NOT EXCEED 8% AND NOT VARY MORE THAN 2% FROM FRONT TO BACK. -~ DETAIL C
2. UNITS OF MEASUREMENT ARE MILLIMETERS [INCHES] UNLESS OTHERWISE NOTED. ZE AL v
3. SEE SHEET 2 FOR REBAR DETAIL. SCALE1/15
4. THE CONCRETE PAD SHOWN IS DESIGNED TO NEST AROUND
HAZARDS 762 [30.00] IN WIDTH OR LESS. MAKE PREPARATIONS
TO POUR THE REAR PORTION OF THE PAD AROUND THE HAZARD.
°D. Kohfeld "1130/2006 ENERGY ABSORPTION sysTEMmS, INC.
_ ENGINEERING AND RESEARCH DEPARTMENT
Sree e
e
JME 12/1/2006 QUEST® TL-3 SYSTEM (30"
Revision Date | Rev | By |Chk.| App. SPT 12/1/2006 CONCRETE PAD
3562028-0000.idw
Eoe e BT
[Ep— 1=30 3562028-0000 | 1 of 2




—J
J 127 [5.00]

(4) REBAR A
=
473[18.63]
(2) REBAR B
‘ 940 [37.00] ‘
(1) REBAR C
1238 [48.75]
(18) REBAR D
g 3
457 [18.00] 152 [6.00] 152 [6.00]
(2) REBAR E (2) REBAR F (4) REBAR G
[ ]
‘ 5918 [233.00] J
(4) REBAR H
I%Nfg“fe'd 1113012006 I i sy A X
ME 121112008 QUEST® TL-3 SYSTEM (30")
Revision Date | Rev | By |Chk.| App. APsP;)'T'ED D%“22/1/2006 CONCRETE PAD
F5E562028—0000.idw
NEXT ASSEMBLY s |DW§§62028-0000 | M o 2 |m




NOTES:

IN)

. IN COMPLIANCE WITH THE AASHTO 2002 ROADSIDE DESIGN GUIDE,

MANUFACTURER RECOMMENDS REMOVAL OF ALL CURBS AND ISLANDS TO
ENSURE PROPER IMPACT PERFORMANCE.

. PROVISION SHALL BE MADE FOR REAR RAILS TO SLIDE REARWARD UPON

= SEE NOTE 7

z IMPACT 1.82m [6' 0"] MIN.

a 3 CAUTION: THE QUEST SYSTEM MUST BE CORRECTLY ANCHORED FOR
=3 TRAFFIC PROPER IMPACT PERFORMANCE. ATTACH SYSTEM USING ONE OF THE
3= FOLLOWING:
= A. (QTY. 30) 178 [7.00] STUDS MAY BE USED TO ATTACH SYSTEM TO 28 MPa
o2 7 i i | [4000 PSI] MIN P.C. CONCRETE PER THE FOLLOWING MINIMUMS.**

S _ 1) 152 [6.00] REINFORCED PAD PER REFERENCE.
P = 2) 203 [8.00] NON-REINFORCED ROADWAY, MEASURING AT LEAST
3.66m [12' 0"] WIDE BY 15.24m [50' 0"] LONG.
3) 180 [7.00] REINFORCED DECK STRUCTURE.
B. (QTY 38) 457 [18.00] THREADED RODS MAY BE USED TO INSTALL SYSTEM
ON ASPHALT **
** REFER TO THE REFERENCE DRAWINGS & INSTALLATION INSTRUCTIONS
1 FOR FOUNDATION SPECIFICATIONS.
4.[SEE THE "QUEST TL-3 30/36 SYSTEM PRODUCT MANUAL" FOR A DESCRIPTION
| es'eee® OF ITS IMPACT PERFORMANCE CHARACTERISTICS AND DESIGN LIMITATIONS
. \@ BEFORE PLACING A SYSTEM AT A GIVEN SITE. INFORMATION AND COPIES
OF ABOVE MANUAL ARE AVAILABLE BY CALLING CUSTOMER SERVICE
DEPARTMENT AT (888) 323-6374.
102 [4.00] MIN 7.21 m [23-8"] (EFFECTIVE LENGTH) < TRAFFIC 5. WHERE NECESSARY, THE CUSTOMER SHALL SUPPLY AN ADEQUATE
TRANSITION FROM THE QUEST TL-3 30/36 SYSTEM TO THE OBJECT BEING
8.26 m [27"-1"] (OVERALL LENGTH) SHIELDED.
6. ANCHOR BOLTS NOT INCLUDED IN MODEL NUMBER. ORDER SEPARATELY.
7. STEEL BACKUP AND CONCRETE PAD SPECIFICALLY DESIGNED TO NEST
PLAN AROUND 915 [36.00] WIDE HAZARDS, INSTALL ACCORDINGLY TO ENSURE
PROPER IMPACT PERFORMANCE.
SEE NOTE 7 ia
= — 3
T | | ——mme— | | ———m—wmme—a _ | L 2
| T = ;
Ji'S A 1
| | |
©
@
s
©
(<2}
~
SEE NOTE 2 0
ELEVATION
LEFT SIDE
@ NOSE @ BACKUP @ REAR RAIL UNIDIRECTIONAL
ASSEMBLY NO. TD35036-TL3CU
> @ FRONT ANCHOR@ BAY 1 PANEL —
w REFERENCES D. Kohfeld 11/29/2006 ENERGY ABSORPTION svsTEMS, INC.
X @ BAY 1 @ BAY 2-4 PANEL QUEST SYSTEM ASSEMBLY  TD35036-TL3 [oesones e ENGINEERING AND RESEARCH DEPARTMENT
SERIAL NO.
DIAPHRAGM . SHAPER RAIL SUPPORT FRAME ASSY 3562019-0000 [CHEHe> ® "
@ © SALES ORDER DIAPHRAGM ASSY 3562022-0000 | IME 12/13/2006 QUEST™ TL-3 SYSTEM (36")
Revision Date | Rev | By |Chk|App.| EH PROJECT TRIGGER ASSY 3562023-0000 ‘oo 1211312006 100 km/h [62 MPH]
NO. OF UNITS CONCRETE PAD 3562024-0000 [—
FOUNDATIONS 3562007-0000 | Tp35036-TL3CU idw
e e T =
p— 1=40 | TD35036-TL3CU of 1




O
€ ,9,9,00,

2.

PARTS LIST

ITEM

STOCK NO.

DESCRIPTION

QTYy.

2762063-0000

BACKUP,36,QUEST,G

1
2 [3562019-0000 SUPPORT FRAME ASSY,36,QUEST 1
3 [276202L-0000 SHAPER RAIL,L,QUEST CEN,G 1
4 |276202R-0000 SHAPER RAIL,R,QUEST CEN,G 1
5 [2762015-0000 ANCHOR,FRONT,QUEST,G 2
6 [2762007-0000 TRIGGER STRAP,QUEST,G 2
7 |3562023-0000 TRIGGER ASSY,36,QUEST 1
8 [2762024-0000 NOSE TRANSITION,R,QUEST,G,PT 1
9 [2762025-0000 NOSE TRANSITION,L,QUEST,G,PT 1
10 [2762062-0000 NOSE,36,QUEST,G,PT 1
11 [3562022-0000 DIAPHRAGM ASSY,36,QUEST 2
12 [2762017-0000 SHAPER,BACKUP,QUEST,G 2
13 [2762041-0000 REAR RAIL,QUEST DCM,G 2
14 [2762043-0000 STRAP,PEEL,REAR,QUEST CEN 2
15 [2762045-0000 STRAP,PEEL,BAY 2,QUEST CEN 2
16 [2762046-0000 STRAP,PEEL, BAY 3,QUEST CEN 2
17 |2762044-0000 FLT ST, 1/4X2 13/16X10 7/16, W/HOLES,G 2
18 [2762047-0000 FLT ST 1/4X4X14,W/SLOTS,G 2
19 [2762049-0000 PANEL,BAY 1,QUEST,G 2
20 |2762048-0000 PANEL,BAYS,QUEST,DCM,G 6
21 ]2762050-0000 BRACE,PANEL,QUEST CEN,G 6
22 |2706943-0300 SCREW,PN #6-32X1 1/2,PHIL,S 12
23 |2708871-1000 WASHER,BAR,1/8X1 1/4X2,ROUNDED,G 8
24 12708291-0000 WASHER,FLAT,5/8 X 1 3/4, G 6
25 12708039-0300 WASHER,FLAT #6X5/8X.030,S 24
26 12708161-0000 WASHER,BAR,2X2X1/4,G 2
27 12708022-0100 WASHER,FLAT,3/8 ID X13/16 OD,P,HRD 48
28 12704191-0000 NUT,HX,5/8,G,RAIL 72
29 |2704772-0300 NUT HX #6-32,S 24
30 |2704341-0000 NUT,HX,3/4",GR DH 10
31 ]2704161-0000 NUT,HX,1,G 2
32 |2704031-0000 NUT,HX,3/8,G 24
33 |2704351-0000 NUT,HX,5/8,G,GR DH 6

: 34 12701811-0000 BOLT,RAIL,5/8X1 1/4,G5,G 54
35 12699341-0000 BOLT,RAIL,5/8X2,G 18
36 12700011-0000 BOLT,HX,3/4X2,G5,G 4
37 12701014-0000 BOLT,HX,1X5,G8,G 2
38 ]2700541-0000 BOLT,HX,1X3 1/2,G5,G 2
39 12699081-0500 BOLT,HX,5/8X1 1/2,G5,G 6
40 |2699251-0000 BOLT,HX,3/4X3 1/2,G5,G 4
41 |2701221-0000 BOLT,HX,3/8X1,G2,G 24
42 |2700651-0000 BOLT,HX,3/4X4,G5,G,ALL THRD 2
43 |2705121-0000 RIVET,ST,SD68BS,3/16X1/2,DH 1
44 |2735711-0000 DECAL,CAUTION,ALL PRODUCTS 1
45 |2735712-3500 DECAL,PRODUCT,QUEST 1
46 | 2750044-0000 INSTALL INSTRUCTIONS,QUEST 30/36,TL-3 1
47 |2735831-3500 MATERIAL SAFETY INFORMATION NOTICE 1

ASSEMBLY NO. TD35036-TL3

Revision

Date

Rev

Chk/|

App.

DRAWN DATE

D. Kohfeld 11/1/2006
DESIGNED: OATE
GHECKED: DATE

A. Cox 11/27/2006
APPROVED, DATE

SPT 11/22/2006

FILE.

TD35036-TL3.idw

NEXT ASSEMBLY:

< ENERGY ABSORPTION sysTEMS, INC.

ENGINEERING AND RESEARCH DEPARTMENT
QUEST® TL-3 SYSTEM (36")

SCALE: REV.

DRAWING: | SHEET:

TD35036-TL3

1=40 of 2




PEEL STRAP ASSEMBLY
SCALE 1/20
TYPICAL
ENERGY ABSORPTION sysTEMS, INC.
ENGINEERING AND RESEARCH DEPARTMENT

ASSEMBLY NO. TD35036-TL3

——
%,

TL-3 SYSTEM

QUEST®

36")

(

SHEET REv
2 of 2

TD35036-TL3

DRAWING

=40

oA
11/1/2006

DATE
11/27/2006
ATE

11/22/2006

D. Kohfeld

DRAWN.

CHECKED,
A. Cox
"APPROVED.

SPT

FILE
TD35036-TL3.idw

SCALE 1/20
TYPICAL, AFTER PANELS

HAVE BEEN INSTALLED.

BRACE ASSEMBLY

(=)
X ()

DECALS
SCALE1/4
DRILL @3/16" HOLE IN
CENTER OF BACKUP,
AS SHOWN.

Date | Rev | By |Chk.| App.

Revision




A = = =
_ * A
X
<§( %) - S
zu HE
80 © |3
o Z | ©
8w 5] <
£ Al
5 Ee
5| _
S 92[3.63] 76 [3.00] 5
3| e LELUNGS
= 927 [36.50] 16mm [#5] REBAR AT 610 [24.00] CENTERS ek
8 BEGIN 927 [36.50] FROM REAR EDGE OF PAD. S
8.51 m [28 ft] (PAD LENGTH)
z
s
5
S
2 B
e} \
o
N
l ! IJ
i
\ / 8 - 1=y z
= N—— S| S| T =
S / PR ARS (76 [3.00]) =)
8 slgls| 1 —— :
= | C g =5 ~
~ \ &
\ I
610 [24.00] 7\ _ —7] 610[24.00] \
‘ ‘ 28 MPa [4000 PSI] MINIMUM, P.C. CONCRETE PAD M—\
DETAIL B AND ANCHOR BLOCK. 2324 kg/m? [145 Ib/FT?] /
SCALE 1/15
— } -+ } | | f . f f | ===
Z A/ ard e Dz s A/ s AV LT A 0
>
©
sg
SECTION A-A ol s
SCALE 1/30 B e
TABLE _
PC CONCRETE | 16mm [#5]
28 MPa [4000 PSI] REBAR I
NOTES: 2.63m*[3.43yd?] [ 80.0 m [262] 76 [3.00] TYP
1. CROSS SLOPE OF PAD SHALL NOT EXCEED 8% AND NOT VARY MORE THAN 2% FROM FRONT TO BACK. ~— DETAIL C
2. UNITS OF MEASUREMENT ARE MILLIMETERS [INCHES] UNLESS OTHERWISE NOTED. == AL &
3. SEE SHEET 2 FOR REBAR DETAIL. SCALE1/15
4. THE CONCRETE PAD SHOWN IS DESIGNED TO NEST AROUND
HAZARDS 915 [36.00] IN WIDTH OR LESS. MAKE PREPARATIONS
TO POUR THE REAR PORTION OF THE PAD AROUND THE HAZARD.
D1A '15/30/2006 < ENERGY ABSORPTION sySTEMS, INC.
ENGINEERING AND RESEARCH DEPARTMENT

Revision

Date | Rev

By

Chk/|

App.

DRAWN
D. Kohfeld
DESIGNED:

DATE

CHECKED,

JME

DATE,

12/1/2006

"APPROVED.

SPT

DATE

12/1/2006

FILE.

NEXT ASSEMBLY:

3562024-0000.idw

QUEST® TL-3 SYSTEM (36")
CONCRETE PAD

SCALE:

1=30

DRAWIN

G
3562024-0000

| SHEET:

REV.

1 of 2




—J
J 127 [5.00]

(4) REBAR A

e—— "}

473[18.63]

(2) REBAR B

‘ 1090 [43.00] ‘

(1) REBAR C
1390 [54.75]
(18) REBAR D
g 3
457 [18.00] 152 [6.00] 152 [6.00]
(2) REBAR E (2) REBAR F (4) REBAR G
[ ]
‘ 7747 [305.00] J
(4) REBAR H
I%fo“fe'd 1113012006 I i sy A X
ME 121112008 QUEST® TL-3 SYSTEM (36")
Revision Date | Rev | By |Chk.| App. APsP;)'T'ED D%“22/1/2006 CONCRETE PAD

FILE.

3562024-0000.idw

SCALE: SHEET:

DRAWING
NEXT ASSEMBLY. 1=25 | 3562024-0000 | 2 of 2




TRAFFIC

635 [25.00 in]
(SYSTEM WIDTH)

f SEE NOTE 8 f)
Frvo [4

PPPP PP 8% §

e ¢

1.22 m [4-0"]

102 [4.00 in] MIN

9.04 m [29'-8"] (EFFECTIVE LENGTH)

10.10 m [33'-2"] (OVERALL LENGTH)

10.34 m [33-11"] (PAD LENGTH)

NOTES:

. IN COMPLIANCE WITH THE AASHTO 2002 ROADSIDE DESIGN GUIDE,
MANUFACTURER RECOMMENDS REMOVAL OF ALL CURBS AND ISLANDS TO
ENSURE PROPER IMPACT PERFORMANCE.

. PROVISION SHALL BE MADE FOR REAR RAILS TO SLIDE REARWARD UPON
IMPACT 1.82m [6' 0"] MIN.

3 CAUTION: THE QUEST 115 SYSTEM MUST BE CORRECTLY ANCHORED FOR
PROPER IMPACT PERFORMANCE. ATTACH SYSTEM USING ONE OF THE
FOLLOWING:

A. (QTY. 30) 178 [7.00] STUDS MAY BE USED TO ATTACH SYSTEM TO 28 MPa
[4000 PSI] MIN P.C. CONCRETE PER THE FOLLOWING MINIMUMS.**
1) 152 [6.00] REINFORCED PAD.
2) 203 [8.00] NON-REINFORCED ROADWAY, MEASURING AT LEAST
3.66m [12' 0"] WIDE BY 15.24m [50' 0"] LONG.
3) 180 [7.00] REINFORCED DECK STRUCTURE.
B. (QTY 38) 457 [18.00] THREADED RODS MAY BE USED TO INSTALL SYSTEM
ON ASPHALT.**
**REFER TO THE REFERENCE DRAWINGS & INSTALLATION INSTRUCTIONS
FOR FOUNDATION SPECIFICATIONS.

4.|SEE THE "QUEST 75/110/115 SYSTEM PRODUCT MANUAL" FOR A DESCRIPTION

OF ITS IMPACT PERFORMANCE CHARACTERISTICS AND DESIGN LIMITATIONS

BEFORE PLACING A SYSTEM AT A GIVEN SITE. INFORMATION AND COPIES

OF ABOVE MANUAL ARE AVAILABLE BY CALLING CUSTOMER SERVICE

DEPARTMENT AT (888) 323-6374.

5. WHERE NECESSARY, THE CUSTOMER SHALL SUPPLY AN ADEQUATE

IN)

< TRAFFIC TRANSITION FROM THE QUEST 115 SYSTEM TO THE OBJECT BEING SHIELDED.
PLAN 6. UNITS OF MEASUREMENT ARE MILLIMETERS [INCHES] UNLESS OTHERWISE
I— NOTED.
7. ANCHOR BOLTS NOT INCLUDED IN MODEL NUMBER. ORDER SEPARATELY.
8. STEEL BACKUP AND CONCRETE PAD SPECIFICALLY DESIGNED TO NEST
AROUND 610 [24"] WIDE HAZARDS, INSTALL ACCORDINGLY TO ENSURE PROPER
IMPACT PERFORMANCE.
5 )SEENOTE 8 7 7 7 6 1
2
) T
<
«
o
©
SEE NOTE 2 e 8
ELEVATION
LEFT SIDE
@ NOSE @ BACKUP @ REAR RAIL UNIDIRECTIONAL
ASSEMBLY NO. TD35024-115
> @ FRONT ANCHOR@ BAY 1 PANEL — — _
w REFERENCES D. Kohfeld 1/22/2007 7 ENERGY ABSORPTION sysTEMS, INC.
X @ BAY 1 @ BAY 2-5 PANEL QUEST SYSTEM ASSEMBLY  TD35024-115 l:nss.sto B ENGINEERING AND RESEARCH DEPARTMENT
SERIAL NO.
@ DIAPHRAGM . SHAPER RAIL SUPPORT FRAME BAY 1 3562025-0000 |crecker DATE ®
© SALES ORDER DIAPHRAGM ASSY BAY 24 3562026-0000 | “ME 3/12/2007 QUEST " 115 SYSTFM (610)
Revision Date | Rev | By |Chk.|App.| EH PROJECT TRIGGER ASSY 3562027-0000 AjFFRI.iVED ”:‘;;‘7/2007 115 km/h [72 MPH] FOR 24" SYSTEMS
ADD"FOR 24" SYS'TO TITLE BLOCK DESC. [3/11/08] A | TB [KRM| PLK | NO. OF UNITS CONCRETE PAD 8562031-0000 =
ANCHOR ASSY 3562007-0000 | Tp35024-115CU.idw
e BRATING s =]
NEXT ASSEMBLY: 1=40 | TD35024 -115CU of 1 A




PARTS LIST
ITEM STOCK NO. DESCRIPTION Qry.
1 |2762020-0000 BACKUP,24,QUEST,G 1
2 |3562013-0000 SUPPORT FRAME ASSY,QUEST,DCM 1
3 |276206L-0000 SHAPER RAIL,L.QUEST 115.G 1
4 [276206R-0000 SHAPER RAIL,R,QUEST 115G 1
5 [2762015-0000 ANCHOR,FRONT,QUEST,G 2
6 |2762007-0000 TRIGGER STRAP,QUEST,G 2
7 |3562014-0000 TRIGGER ASSY,QUEST DCM 1
8 |2762024-0000 NOSE TRANSITION,R,QUEST,G PT 1
9 [2762025-0000 NOSE TRANSITION,L,QUEST,G PT 1
10 |2762026-0000 NOSE,QUEST,G,PT 1
11 |3562016-0000 DIAPHRAGM ASSY,QUEST CEN 3
12 |2762017-0000 SHAPER BACKUP,QUEST,G 2
13 |2762041-0000 REAR RAIL,QUEST DCM,G 2
14 |2762043-0000 STRAP,PEEL REAR QUEST CEN 2
15 |2762045-0000 STRAP,PEEL BAY 2,QUEST CEN 2
16 |2762046-0000 STRAP,PEEL, BAY 3,QUEST CEN 4
17 |2762044-0000 FLT ST, 1/4X2 13/16X10 7/16,W/HOLES G 2
18 |2762047-0000 FLT ST 1/4X4X14,W/SLOTS,G 2
19 |2762049-0000 PANEL BAY 1,QUEST,G 2
20 |2762048-0000 PANEL BAYS QUEST,DCM,G 8
21 |2762050-0000 BRACE PANEL,QUEST CEN,G 8
22 |2706943-0300 SCREW, PN, #6-32X1 1/2,PHIL,S 16
23 |2708871-1000 WASHER BAR 1/8X1 1/4X2,ROUNDED,G 8
24 |2708291-0000 WASHER FLAT,5/8 X 1 3/4, G 6
25 |2708039-0300 WASHER FLAT #6X5/8X.030,S 32
; - ” 3 -~ 26 |2708161-0000 WASHER BAR 2X2X1/4.G 2
13 20 20 19 27 |2708022-0100 WASHER FLAT,3/8 ID X13/16 OD,P,HRD 64
28 |2704191-0000 NUT,HX,5/8,G,RAIL 90
29 |2704772-0300 NUT,HX #6-32,S 32
30 |2704341-0000 NUT,HX,3/4".GR DH 10
5 31 |2704161-0000 NUT,HX,1,G 2
32 |2704031-0000 NUT,HX,3/8,G 32
T T \ 33 |2704351-0000 NUT,HX,5/8,G,GR DH 6
34 |2701811-0000 BOLT,RAIL,5/8X1 1/4,G 66
35 |2699341-0000 BOLT,RAIL,5/8X2,G 24
" 2 36 |2700011-0000 BOLT,HX,3/4X2,G5,G 4
37 |2701014-0000 BOLT HX,1X5,G8,G 2
38 |2700541-0000 BOLT,HX,1X3 1/2,G5,G 2
39 |2699081-0500 BOLT,HX,5/8X1 1/2,G5.G 6
40 |2699251-0000 BOLT,HX,3/4X3 1/2,G5,G 4
41 |2701221-0000 BOLT HX,3/8X1,G2,G 32
42 |2700651-0000 BOLT,HX,3/4X4,G5,G,ALL THRD 2
43 |2735711-0000 DECAL,CAUTION,ALL PRODUCTS 1
44 |2735712-3500 DECAL PRODUCT,QUEST 1
45 |2705121-0000 RIVET,ST,SD68BS,3/16X1/2,DH 1
46 |2750039-0000 INSTALL INSTRUCTIONS,QUEST 115 1
47 |2735831-3500 MATERIAL SAFETY INFORMATION NOTICE 1
ASSEMBLY NO. TD35024-115
TorAwN: DATE:
D. Kohfeld 1/22/2007 ENERGY ABSORPTION sysTEMS, INC.
SESoNED o Q:‘ ENGINEERING AND RESEARCH DEPARTMENT
ME 31312007 QUEST® 115 SYSTEM (610)
Revision Date | Rev | By |Chk.|App. AT;IO_VED ”:‘;71 3/2007 115 km/h [72 MPH] FOR 24" SYSTEMS
ADDED "115 km/h..." TO TITLE BLOCK DESC[3/10/08] A | TB [KRM| PLK
TD35024-115.idw
Eoe S E =
[E—— 1=50 TD35024 -115 1 of 2 A




SEE DECAL
DETAIL

\2
G

BRACE ASSEMBLY

%

%

N
OHRALT
A

SCALE 1/20
TYPICAL, AFTER PANELS

HAVE BEEN INSTALLED.

SCALE1/4
DRILL 5.0 mm HOLE IN

DECALS

EEL STRAP ASSEMBLY

CENTER OF BACKUP.

SCALE 1/20

TYPICAL

ASSEMBLY NO. TD35024-115

ENGINEERING AND RESEARCH DEPARTMENT

7 ENERGY ABSORPTION sysTEMS, INC.

115 SYSTEM (610)

115 km/h [72 MPH] FOR 24" SYSTEMS

QUEST®

REv
2 of 2 | A

| ‘SHEET:

TD35024 -115

DRAWING.

=30

DATE:
1/22/2007

3/13/2007
OATE
3/13/2007

SEL|y
soESE

TD35024-115.idw

TB [KRM| PLK

Date | Rev | By [Chk.|App.

Revision

ADDED "115 km/h..." TO TITLE BLOCK DESC.[3/10/08| A




ﬁ — A
l * z| -
-—-— o o
g 8
N S S o <
— wn (2]
8 °Ly
@
i< ! 1
S w
=i —
gg|
b4
S w 92[3.63] 610 [24.00] TYP 76 [3.00] =z
oy ] 16mm [#5] REBAR AT 610 [24.00] CENTERS. ‘ — 3
© = 927 [36.50] BEGIN 927 [36.50] FROM REAR EDGE OF PAD. 368 [14.50] °
©
e 10.3m [34
=
8
@,
8
N
| | i
4 4
> S |
[ z
5 \ = =
—| o g =5
S [SERSY 1)
5 813 g 76 [3.00] 3
Tl —
: c 325 2
\ / I
I
610124.000 NC _ __ A *
610 [24.00]
DETAIL B
SCALE 1715 _/\—\
— : . — . ] L . + . —
% T > yava e Varave S v ara v yara i | —
&
o
o =~
— o
—| o
/ :
4 SECTION A-A TABLE 5l
PC CONCRETE 16mm [#5] = ==
28 MPa [4000 PSI]|  REBAR
2.45 m? [3.20 yd°] | 84.9 m [278' 7'] [
NOTES: 76 [3.00]
e

. CROSS SLOPE OF PAD SHALL NOT EXCEED 8% AND NOT VARY MORE THAN 2% FROM FRONT TO BACK.

. UNITS OF MEASUREMENT ARE MILLIMETERS [INCHES] UNLESS OTHERWISE NOTED.

2

3. SEE SHEET 2 FOR REBAR DETAIL.

4. THE CONCRETE PAD SHOWN IS DESIGNED TO NEST AROUND
HAZARDS 610 [24.00] IN WIDTH OR LESS. MAKE PREPARATIONS
TO POUR THE REAR PORTION OF THE PAD AROUND THE HAZARD.

DETAIL C

SCALE1/15

Revision Date | Rev | By [Chk.| App.

I_D_.Kohfem 2/28/2008
B

S. TRAGESER 3/24/2008
B. ECKERT 3/24/2008

FILE,

3562031-0000.idw

NEXT ASSEMBLY:

ENERGY ABSORPTION sysTEMS, INC.
ENGINEERING AND RESEARCH DEPARTMENT

—

QUEST®115 SYSTEM
CONCRETE PAD FOR 24" [610 mm] SYSTEMS

SCALE. O/ SHEET REV

AWING.
3562031-0000 of 2

1=30




"
J 127 [5.00]

(4) REBAR A

R

473 [18.63]

(2) REBAR B

787 [31.00]

(1) REBAR C

1086 [42.75]

(21) REBAR D

799 [31.48]

457 [18.00]

(2) REBAR E

152 [6.00] 152 [6.00]
(2) REBAR F (4) REBAR G

9568 [376.69)]

(4) REBAR H

D'E)A?W}‘(o hfeld 2;58/2008 ENERGY ABSORPTION sysTEMS, INC.
AT o S==%%  ENGINEERING AND RESEARCH DEPARTMENT
CCCCCCC oATE
S. TRAGESER 3/24/2008
Reveon ey e e v sy QUEST®115 SYSTEM
ov | By [Ty 7o B. ECKERT 31242008 .
CONCRETE PAD FOR 24" [610 mm] SYSTEMS

FILE
3562031-0000.idw

NEXT ASSEMBLY:

=

DRANING SHE
1=20 | 3562031-0000 | 2 of 2

SCALE.

REV




SEE NOTE 8

NOTES:
. IN COMPLIANCE WITH THE AASHTO 2002 ROADSIDE DESIGN GUIDE,
MANUFACTURER RECOMMENDS REMOVAL OF ALL CURBS AND ISLANDS TO

787 [31.00 in]
(SYSTEM WIDTH)

A. (QTY. 30) 178 [7.00] STUDS MAY BE USED TO ATTACH SYSTEM TO 28 MPa
[4000 PSI] MIN P.C. CONCRETE PER THE FOLLOWING MINIMUMS.**
1) 152 [6.00] REINFORCED PAD.
2) 203 [8.00] NON-REINFORCED ROADWAY, MEASURING AT LEAST
3.66m [12' 0"] WIDE BY 15.24m [50' 0"] LONG.
3) 180 [7.00] REINFORCED DECK STRUCTURE.
B. (QTY 38) 457 [18.00] THREADED RODS MAY BE USED TO INSTALL SYSTEM
ON ASPHALT.**

TRAFFIC ENSURE PROPER IMPACT PERFORMANCE.
2. PROVISION SHALL BE MADE FOR REAR RAILS TO SLIDE REARWARD UPON
IMPACT 1.82m [6' 0"] MIN.
3 CAUTION: THE QUEST 115 SYSTEM MUST BE CORRECTLY ANCHORED FOR
PROPER IMPACT PERFORMANCE. ATTACH SYSTEM USING ONE OF THE
FOLLOWING:

1.37 m [4-6"]

102 [4.00 in] MIN

** REFER TO THE REFERENCE DRAWINGS & INSTALLATION INSTRUCTIONS
9.04 m [29'-8"] (EFFECTIVE LENGTH) FOR FOUNDATION SPECIFICATIONS.
4.|SEE THE "QUEST SYSTEM PRODUCT MANUAL" FOR A DESCRIPTION OF ITS

10.10 m [33'-2"] (OVERALL LENGTH) IMPACT PERFORMANCE CHARACTERISTICS AND DESIGN LIMITATIONS BEFORE
PLACING A SYSTEM AT A GIVEN SITE. INFORMATION AND COPIES OF ABOVE

10.34 m [33'-11"] (PAD LENGTH) MANUAL ARE AVAILABLE BY CALLING CUSTOMER SERVICE DEPARTMENT AT

5 )SEE NOTE 8

(888) 323-6374.
5. WHERE NECESSARY, THE CUSTOMER SHALL SUPPLY AN ADEQUATE
PLAN TRANSITION FROM THE QUEST 115 SYSTEM TO THE OBJECT BEING SHIELDED.
. UNITS OF MEASUREMENT ARE MILLIMETERS [INCHES] UNLESS OTHERWISE
NOTED.
< TRAFFIC 7. ANCHOR BOLTS NOT INCLUDED IN MODEL NUMBER. ORDER SEPARATELY.
. STEEL BACKUP AND CONCRETE PAD SPECIFICALLY DESIGNED TO NEST
AROUND 760 [30"] WIDE HAZARDS, INSTALL ACCORDINGLY TO ENSURE PROPER
IMPACT PERFORMANCE.

o

®

5T 3T 3T

|1

I\

LI
SEE NOTE% x@

796 [31.33 in]

ELEVATION
LEFT SIDE

@ FRONT ANCHOR@ BAY 1 PANEL
@ BAY 1 @ BAY 2-5 PANEL
@ DIAPHRAGM SHAPER RAIL

KEY

@ NOSE @ BACKUP @ REAR RAIL UNIDIRECTIONAL

ASSEMBLY NO. TD35030-115

Revision Date

Rev

REFERENCES °D. Kohfeld 1222007 | ENERGY ABSORPTION svsrewms, inc.
QUEST SYSTEM ASSEMBLY ~ TD35030-115 [sesces ENGINEERING AND RESEARCH DEPARTMENT
SERIAL NO.
SUPPORT FRAME BAY 1 3562025-0000 [ ®
SALES ORDER DIAPHRAGM ASSY BAY 24 3562026-0000 | S- Trageser 3/5/2008 QUEST " 115 SYSTEM (760)
By |Chk.|App.| EH PROJECT TRIGGER ASSY 3562027-0000 |'2 50 e 3712008 115 km/h [72 MPH]
NO. OF UNITS CONCRETE PAD 3562037-0000 |—
ANCHOR ASSY 3562007-0000 | Tp35030-115CU.idw
o Co e =
p— 1=40 | TD35030-115CU of 1




PARTS LIST
ITEM STOCK NO. DESCRIPTION Qry.
1 |2762067-0000 BACKUP,30,QUEST,G 1
2 |3562025-0000 SUPPORT FRAME ASSY,30,QUEST 1
3 |276206L-0000 SHAPER RAIL,L.QUEST 115.G 1
4 [276206R-0000 SHAPER RAIL,R,QUEST 115G 1
5 [2762015-0000 ANCHOR,FRONT,QUEST,G 2
6 |2762007-0000 TRIGGER STRAP,QUEST,G 2
7 |3562027-0000 TRIGGER ASSY,30,QUEST 1
8 |2762024-0000 NOSE TRANSITION,R,QUEST,G PT 1
9 [2762025-0000 NOSE TRANSITION,L,QUEST,G PT 1
10 |2762071-0000 NOSE,30,QUEST,G PT 1
11 |3562026-0000 DIAPHRAGM ASSY,30,QUEST 3
12 |2762017-0000 SHAPER BACKUP,QUEST,G 2
13 |2762041-0000 REAR RAIL,QUEST DCM,G 2
14 |2762043-0000 STRAP,PEEL REAR QUEST CEN 2
15 |2762045-0000 STRAP,PEEL BAY 2,QUEST CEN 2
16 |2762046-0000 STRAP,PEEL, BAY 3,QUEST CEN 4
17 |2762044-0000 FLT ST, 1/4X2 13/16X10 7/16,W/HOLES G 2
18 |2762047-0000 FLT ST 1/4X4X14,W/SLOTS,G 2
19 |2762049-0000 PANEL BAY 1,QUEST,G 2
20 |2762048-0000 PANEL BAYS QUEST,DCM,G 8
21 |2762050-0000 BRACE PANEL,QUEST CEN,G 8
22 |2706943-0300 SCREW, PN, #6-32X1 1/2,PHIL,S 16
23 |2708871-1000 WASHER BAR 1/8X1 1/4X2,ROUNDED,G 8
24 |2708291-0000 WASHER FLAT,5/8 X 1 3/4, G 6
25 |2708039-0300 WASHER FLAT #6X5/8X.030,S 32
; 26 |2708161-0000 WASHER BAR 2X2X1/4.G 2
13 20 20 20 19 @ 27 |2708022-0100 WASHER FLAT,3/8 ID X13/16 OD,P,HRD 64
28 |2704191-0000 NUT,HX,5/8,G,RAIL 90
29 |2704772-0300 NUT,HX #6-32,S 32
30 |2704341-0000 NUT,HX,3/4".GR DH 10
E . 5 31 |2704161-0000 NUT,HX,1,G 2
: 32 |2704031-0000 NUT,HX,3/8,G 32
: : : 33 |2704351-0000 NUT,HX,5/8,G,GR DH 6
34 |2701811-0000 BOLT,RAIL,5/8X1 1/4,G 66
35 |2699341-0000 BOLT,RAIL,5/8X2,G 24
36 |2700011-0000 BOLT,HX,3/4X2,G5,G 4
2 37 |2701014-0000 BOLT HX,1X5,G8,G 2
38 |2700541-0000 BOLT,HX,1X3 1/2,G5,G 2
39 |2699081-0500 BOLT,HX,5/8X1 1/2,G5.G 6
40 |2699251-0000 BOLT,HX,3/4X3 1/2,G5,G 4
41 |2701221-0000 BOLT HX,3/8X1,G2,G 32
42 |2700651-0000 BOLT,HX,3/4X4,G5,G,ALL THRD 2
43 |2735711-0000 DECAL,CAUTION,ALL PRODUCTS 1
44 |2735712-3500 DECAL PRODUCT,QUEST 1
45 |2705121-0000 RIVET,ST,SD68BS,3/16X1/2,DH 1
46 |2750039-0000 INSTALL INSTRUCTIONS,QUEST 115 1
47 |2735831-3500 MATERIAL SAFETY INFORMATION NOTICE 1
ASSEMBLY NO. TD35030-115
TorAwN: DATE:
D. Kohfeld 1/22/2007 ENERGY ABSORPTION sysTEMS, INC.
SESoNED o Q:‘ ENGINEERING AND RESEARCH DEPARTMENT
'S. Trageser 315/2008 QUEST® 115 SYSTEM (760)
Revision Date | Rev | By [Chk|App. A;_Roégrzugher D:;;/ZOOS
TD35030-115.idw
Eoe S E =
[E—— 1=50 TD35030-115 1 of 2




REv
2 of 2 |

| ‘SHEET:

gr
P
=E —
g o
%) %ﬁ ﬁ—m
| mL h MH ~
z == 2| sE | s
w NS ™| =<
wx Of k=u (11|
o 25 3leg|
E S glege| 5
o @ = ag =
olgz| &
S5k 2
- w
o Xz ~
S| Wwo @
w :N._m [
@2 n
a [,
< L
2
g

DRAWING
| TD35030-115

=30

DATE:
1/22/2007
3/5/2008
DATE
3/7/2008

H

S z

TD35030-115.idw

SCALE 1/20

Date | Rev | By [Chk.|App.

BRACE ASSEMBLY

TYPICAL, AFTER PANELS
HAVE BEEN INSTALLED.

‘AN
L. ® © AW
)
w2 (3) N/
nwo2
=3
|5
w ©
e (3)
Wos g @
ala S8 © ® ®
4z
w
56 5
2
>
(o3
(14




A
‘ | $
g g
S d
S S S E
= N
x N
< 0 i
Zu
3o
8 =g
%é 921363] o 16mm [#5] REBAR AT 610 [24.00] CENTERS. ‘ | 610 [24.001 TYP 7613.00] 8|2
e = 927 [36.50] BEGIN 927 [36.50] FROM REAR EDGE OF PAD. 368 [14.50] AR
z g g
s 10.3 m [34 ft] <
=
S
©,
(5]
N 1
4 |
4
=) = s
—| o g =
b 8|2 |a 1S}
& g E & (76 [3.00]) ;
E 3 87

610 [24.00] \ I

\ — — i
610 [24.00]
DETAIL B
SCALE 1/15 Va
t t ; t i t yia t i t i = ===
AV o AV L X > A avd Dz A7
& |
©
o
g8
o |,
g
/4 SECTION A-A TABLE 2 =
PC CONCRETE | 16mm [#5]
28 MPa [4000 PSI] REBAR [}
2.75 m? [3.59 yd°] | 84.2 m [276' 3'] 76 [3.00]
NOTES: [
1. CROSS SLOPE OF PAD SHALL NOT EXCEED 8% AND NOT VARY MORE THAN 2% FROM FRONT TO BACK. DETAIL C
. UNITS OF MEASUREMENT ARE MILLIMETERS [INCHES] UNLESS OTHERWISE NOTED. SCALE 1/15

2

3. SEE SHEET 2 FOR REBAR DETAIL.

4. THE CONCRETE PAD SHOWN IS DESIGNED TO NEST AROUND HAZARDS 762 [30.00] IN WIDTH OR LESS.
MAKE PREPARATIONS TO POUR THE REAR PORTION OF THE PAD AROUND THE HAZARD.

ENERGY ABSORPTION sysTEMS, INC.
ENGINEERING AND RESEARCH DEPARTMENT

DRAWN. DATE:
D. Kohfeld 8/27/2007
DESIGNED: DATE

CHECKED. DATE,

QUEST 115 SYSTEM

Revision Date | Rev | By [Chk.| App. prRRovED o CONCRETE PAD

CORRECTED TITLE BLOCK 4/23/08) A |RJV[STT|RCB FOR 30" [760mm] SYSTEMS

3562037-0000.idw

SCALE. O/ SHEET REV

AWING.
1=30 3562037-0000 of 2

NEXT ASSEMBLY:




=
J 127 [5.00]

(4) REBAR A

R

473 [18.63]

(2) REBAR B

940 [37.00]

(1) REBAR C

1238 [48.75]

(21) REBAR D

799 [31.48]

457 [18.00]

(2) REBAR E

152 [6.00] 152 [6.00]
(2) REBAR F (4) REBAR G

9568 [376.69)]

(4) REBAR H

DRAWN:
D. Kohfeld
DESIGNED:

Revision

ccccccc

pppppppp

SEE SHEET 1

4/23/08

FILE
3562037-0000.idw

NEXT ASSEMBLY:

ENERGY ABSORPTION sysTEMS, INC.

:‘-'"," ENGINEERING AND RESEARCH DEPARTMENT

QUEST 115 SYSTEM
CONCRETE PAD
FOR 30" [760mm] SYSTEMS

SCALE.

1=25

O/

AWING. SHEET,
3562037-0000 | 2 of 2




SEE NOTE 8

940 [37.00 in]
(SYSTEM WIDTH)

1.52 m [5-0"]

102 [4.00 in] MIN

9.04 m [29'-8"] (EFFECTIVE LENGTH)

10.10 m [33"-2"] (OVERALL LENGTH)

10.34 m [33'-11"] (PAD LENGTH)

5 )SEE NOTE 8 7

/IF
F

SEE NOTE 2

@ NOSE @ BACKUP

@ FRONT ANCHOR@ BAY 1 PANEL

@ BAY 1 @ BAY 2-5 PANEL
@ DIAPHRAGM SHAPER RAIL

@ REAR RAIL

KEY

NOTES:

. IN COMPLIANCE WITH THE AASHTO 2002 ROADSIDE DESIGN GUIDE,
MANUFACTURER RECOMMENDS REMOVAL OF ALL CURBS AND ISLANDS TO
ENSURE PROPER IMPACT PERFORMANCE.

2. PROVISION SHALL BE MADE FOR REAR RAILS TO SLIDE REARWARD UPON

IMPACT 1.82m [6' 0"] MIN.

3 CAUTION: THE QUEST 115 SYSTEM MUST BE CORRECTLY ANCHORED FOR
PROPER IMPACT PERFORMANCE. ATTACH SYSTEM USING ONE OF THE
FOLLOWING:

A. (QTY. 30) 178 [7.00] STUDS MAY BE USED TO ATTACH SYSTEM TO 28 MPa
[4000 PSI] MIN P.C. CONCRETE PER THE FOLLOWING MINIMUMS.**
1) 152 [6.00] REINFORCED PAD.
2) 203 [8.00] NON-REINFORCED ROADWAY, MEASURING AT LEAST
3.66m [12' 0"] WIDE BY 15.24m [50' 0"] LONG.
3) 180 [7.00] REINFORCED DECK STRUCTURE.
B. (QTY 38) 457 [18.00] THREADED RODS MAY BE USED TO INSTALL SYSTEM
ON ASPHALT.**
**REFER TO THE REFERENCE DRAWINGS & INSTALLATION INSTRUCTIONS
FOR FOUNDATION SPECIFICATIONS.

4.|SEE THE "QUEST SYSTEM PRODUCT MANUAL" FOR A DESCRIPTION OF ITS

IMPACT PERFORMANCE CHARACTERISTICS AND DESIGN LIMITATIONS BEFORE

PLACING A SYSTEM AT A GIVEN SITE. INFORMATION AND COPIES OF ABOVE

MANUAL ARE AVAILABLE BY CALLING CUSTOMER SERVICE DEPARTMENT AT

(888) 323-6374.

5. WHERE NECESSARY, THE CUSTOMER SHALL SUPPLY AN ADEQUATE
TRANSITION FROM THE QUEST 115 SYSTEM TO THE OBJECT BEING SHIELDED.

Revision Date | Rev | By |Chk,|

App.

NEXT ASSEMBLY:

PLAN 6. UNITS OF MEASUREMENT ARE MILLIMETERS [INCHES] UNLESS OTHERWISE
A NOTED.
< TRAFFIC 7. ANCHOR BOLTS NOT INCLUDED IN MODEL NUMBER. ORDER SEPARATELY.
8. STEEL BACKUP AND CONCRETE PAD SPECIFICALLY DESIGNED TO NEST
AROUND 915 [36"] WIDE HAZARDS, INSTALL ACCORDINGLY TO ENSURE PROPER
IMPACT PERFORMANCE.
7 7 7 6 p
2
=
(v}
3
o,
©
(<]
® ?
ELEVATION
LEFT SIDE
UNIDIRECTIONAL
ASSEMBLY NO. TD35036-115
REFERENCES °D. Kohfeld 813012007 | ENERGY ABSORPTION svsrewms, inc.
QUEST SYSTEM ASSEMBLY  TD35036-115 [pesees ENGINEERING AND RESEARCH DEPARTMENT
SERIAL NO.
SUPPORT FRAME BAY 1 3562019-0000 [ ®
SALES ORDER DIAPHRAGM ASSY BAY 24 3562022-0000 | S- Trageser 3/7/2008 QUEST " 115 SYSTEM (915)
EH PROJECT TRIGGER ASSY 3562023-0000 “;i“’éj”ougher 3712008 115 km/h [72 MPH]
NO. OF UNITS CONCRETE PAD 3562038-0000 [
ANCHOR ASSY 3562007-0000 | Tp35036-115CU.idw

SCALE. SHEET REV

DRAWING
1=40 | TD35036-115CU




20

20

20

20

PARTS LIST

STOCK NO.

DESCRIPTION

QTY.

2762063-0000

BACKUP,36,QUEST,G

1
2 [3562019-0000 SUPPORT FRAME ASSY,36,QUEST 1
3 [276206L-0000 SHAPER RAIL,L,QUEST 115,G 1
4 [276206R-0000 SHAPER RAIL,R,QUEST 115,G 1
5 [2762015-0000 ANCHOR,FRONT,QUEST,G 2
6 [2762007-0000 TRIGGER STRAP,QUEST,G 2
7 |3562023-0000 TRIGGER ASSY,36,QUEST 1
8 [2762024-0000 NOSE TRANSITION,R,QUEST,G,PT 1
9 [2762025-0000 NOSE TRANSITION,L,QUEST,G,PT 1
10 |2762062-0000 NOSE,36,QUEST,G,PT 1
11 [3562022-0000 DIAPHRAGM ASSY,36,QUEST 3
12 [2762017-0000 SHAPER,BACKUP,QUEST,G 2
13 [2762041-0000 REAR RAIL,QUEST DCM,G 2
14 [2762043-0000 STRAP,PEEL,REAR,QUEST CEN 2
15 [2762045-0000 STRAP,PEEL,BAY 2,QUEST CEN 2
16 [2762046-0000 STRAP,PEEL, BAY 3,QUEST CEN 4
17 |2762044-0000 FLT ST, 1/4X2 13/16X10 7/16, W/HOLES,G 2
18 [2762047-0000 FLT ST 1/4X4X14,W/SLOTS,G 2
19 [2762049-0000 PANEL,BAY 1,QUEST,G 2
20 |2762048-0000 PANEL ,BAYS,QUEST,DCM,G 8
21 12762050-0000 BRACE,PANEL,QUEST CEN,G 8
22 |2706943-0300 SCREW,PN #6-32X1 1/2,PHIL,S 16
23 |2708871-1000 WASHER,BAR,1/8X1 1/4X2,ROUNDED,G 8
24 12708291-0000 WASHER,FLAT,5/8 X 1 3/4, G 6
25 12708039-0300 WASHER,FLAT #6X5/8X.030,S 32
26 12708161-0000 WASHER,BAR,2X2X1/4,G 2
27 12708022-0100 WASHER,FLAT,3/8 ID X13/16 OD,P,HRD 64
28 12704191-0000 NUT,HX,5/8,G,RAIL 90
29 |2704772-0300 NUT,HX #6-32,S 32
30 |2704341-0000 NUT,HX,3/4",GR DH 10
31 ]2704161-0000 NUT,HX,1,G 2
32 ]2704031-0000 NUT,HX,3/8,G 32
33 |2704351-0000 NUT,HX,5/8,G,GR DH 6
34 12701811-0000 BOLT,RAIL,5/8X1 1/4,G 66
35 12699341-0000 BOLT,RAIL,5/8X2,G 24
36 12700011-0000 BOLT,HX,3/4X2,G5,G 4
37 12701014-0000 BOLT,HX,1X5,G8,G 2
38 12700541-0000 BOLT,HX,1X3 1/2,G5,G 2
39 12699081-0500 BOLT,HX,5/8X1 1/2,G5,G 6
40 |2699251-0000 BOLT,HX,3/4X3 1/2,G5,G 4
41 |2701221-0000 BOLT,HX,3/8X1,G2,G 32
42 12700651-0000 BOLT,HX,3/4X4,G5,G,ALL THRD 2
43 |2735711-0000 DECAL,CAUTION,ALL PRODUCTS 1
44 |2735712-3500 DECAL,PRODUCT,QUEST 1
45 12705121-0000 RIVET,ST,SD68BS,3/16X1/2,DH 1
46 |2750039-0000 INSTALL INSTRUCTIONS,QUEST 115 1
47 |2735831-3500 MATERIAL SAFETY INFORMATION NOTICE 1

ASSEMBLY NO. TD35036-115

Revision

Date

Rev

By

Chk |

App.

DRAWN:

DATE.

D. Kohfeld 8/30/2007
DESIGNED oae
CHECKED ATE

S. Trageser 3/5/2008
"APPROVED: DATE

R. Brougher 3/7/2008

FILE,

TD35036-115.idw

NEXT ASSEMBLY:

< ENERGY ABSORPTION sysTEMS, INC.
—iy

ENGINEERING AND RESEARCH DEPARTMENT
QUEST® 115 SYSTEM (915)

SCALE.

1=50

R/ SHEET

1 of 2

REV

AWING:
TD35036-115




BRACE ASSEMBLY

SCALE 1/20
TYPICAL, AFTER PANELS

HAVE BEEN INSTALLED.

SCALE 1/20
TYPICAL

ASSEMBLY NO. TD35036-115

DECALS
SCALE 1/5
DRILL @3/16" HOLE IN
CENTER OF BACKUP

ENGINEERING AND RESEARCH DEPARTMENT

7 ENERGY ABSORPTION sysTEMS, INC.

115 SYSTEM (915)

QUEST®

| REV

=
2 of 2

D -
| TD35036-115 |

=30

8/30/2007

DATE:
3/5/2008
OATE

3/7/2008

S. Trageser
oveD

R. Brougher

2
foc e
Ha

TD35036-115.idw

Date | Rev | By [Chk.|App.

Revision




914 [36.00] MAX
(SEE NOTE 5)

— >

NOTES:

Revision

= S S g
S 8
= 3
3 &
: \
92[3.63] 16mm [#5] REBAR AT 610 [24.00] CENTERS. 610 [24.00] TYP 76 [3.00] g 8
= = BEGIN 927 [36.50] FROM REAR EDGE OF PAD. f T o 2
. 927 [36.50] 368 [14.50] 2=
5 ~ [fe}
= 10.3 m [34 ft] ~
o
S
@,
1) B \
o
N
) 3 ]
i ; d |
TN
/ 1 4
_ —" / N _ S
1S} | S|z =)
< glgl2 (76 (3.00) S
& / AR 7813000 S
3 (\ c §=,0 5
61024000 N\ _ I‘
610 [24.00]
DETAIL B
SCALE 1/15 Va
t t t i t yia i i = ===
AV o AV L X > e Dz A7
=
©
s
g 8
© | o
g
//xg SECTION A-A TABLE : =
PC CONCRETE | 16mm [#5]
28 MPa [4000 PSI] REBAR
3.04 m* [3.98 yd°] | 87.4 m [286'9"] 76 [3.
[

. CROSS SLOPE OF PAD SHALL NOT EXCEED 8% AND NOT VARY MORE THAN 2% FROM FRONT TO BACK. DETAIL C
2. UNITS OF MEASUREMENT ARE MILLIMETERS [INCHES] UNLESS OTHERWISE NOTED. SCALE 1/15
3. SEE SHEET 2 FOR REBAR DETAIL.

4. THE CONCRETE PAD SHOWN IS DESIGNED TO NEST AROUND HAZARDS 915 [36.00] IN WIDTH OR LESS.
MAKE PREPARATIONS TO POUR THE REAR PORTION OF THE PAD AROUND THE HAZARD.
°D. Kohfeld 813012007 | ENERGY ABSORPTION svstems, Ivc.
e e 7 ENGINEERING AND RESEARCH DEPARTMENT
) 3/5/2008
S S - o ageser QUEST 115 SYSTEM (915)
ate | Rev | By |Chk| App. R. Brougher 3/7/2008 CONCRETE PAD
3562038-0000.idw
e SRR T =

p— 1=30 3562038-0000 of 2




=
J 127 [5.00]

(4) REBAR A /
2
—— 9
473[18.63] \
(2) REBAR B o@
1092 [43.00] ‘ e
(1) REBAR C -
‘ 1391 [54.75] ‘
(21) REBAR D
457 [18.00] 152 [6.00] 152 [6.00]
(2) REBAR E (2) REBAR F (4) REBAR G

‘ 9568 [376.69)]

(4) REBAR H
T oae
D. Kohfeld 8/30/2007 _.../ ENERGY ABSORPTION sYSTEMS. INC.
o s === ENGINEERING AND RESEARCH DEPARTMENT
CrecKeD oATE
. 3/5/2008
—— S = - o ageser QUEST 115 SYSTEM (915)
evision ate | Rev | By |Chk|App. R. Brougher 3/7/2008 CONCRETE PAD
e
3562038-0000.idw
SoALE DRANING e e
NEXT ASSEMBLY: 1=25 3562038-0000 | of 2




AASHTO
FWC16a

AASHTO QUEST

FWRO3 BACKUP
AASHTO PANEL
FBBO1
DETAIL A
SCALE 1/20

TRANSITION BRACE (ITEM 1), PANEL (ITEM 4)
& BACKUP CONNECTION DETAIL.

475 mm [18.7 in]

AASHTO FBB02
BLOCKOUT BOLTS & NUTS

3 SPACES @ 472 mm [18.6 in]

78 mm [3.1in] -
304.8 mm [12.0in]
e

PARTS LIST

STOCK

NO. DESCRIPTION QTY.

2762032-0000

BRACE,EXTENSION, TRANS,QUEST

2762004-0000

BRACKET, TRANS SUPPORT,9,QUEST,G

2762005-0000

BRACKET,TRANS SUP,5ANG,L,QUEST,G

2762006-0000

PANEL,EXTENSION,50,QUEST,G

276203L-0000

PANEL, TRANSITION,9,L,QUEST,G

3525130-0000

alalalalw]| =~

ANCHOR,MP-3,PT KIT,3/4X6 1/2 HOR

AASHTO FBB02

SPLICE BOLTS & NUTS

o|o o
o 0

N OoPp e

ASSEMBLY NO. 356209L-0000

Revision

Date | Rev | By [Chk.| App.

#3 DESC CHANGED

4/6/06 | A |DPH[JME|ACF

DE)AYV?(ohfeld D:;'752/2005 ENERGY ABSORPTION sySTEMS, INC.
ESONED o ENGINEERING AND RESEARCH DEPARTMENT

D. Shipman 3/14/2005
CRECKED. oATE

JME 4/6/2005
APPROVED AT

D oo 2005 TRANSITION ASSY,9 OFFSET,L,QUEST

FILE,

356209L-0000.idw

NEXT ASSEMBLY:

SCALE. O/ SHEET

AWING.
1=20 356209L-0000 1 of 1

REV




PARTS LIST
ITEM STOCK NO. DESCRIPTION QTY.
|° 0%0°,° o 1 2762032-0000 BRACE,EXTENSION, TRANS,QUEST 1
ﬂ S 40'7 5 S _\J 2762004-0000 BRACKET,TRANS SUPPORT,9,QUEST,G 3
3 |2762006-0000 PANEL,EXTENSION,50,QUEST,G 1
*+ r 4 |2762034-0000 BRACKET,TRANS SUP,5,ANG,R,QUEST,G 1
b E--h 5 [3525130-0000 ANCHOR,MP-3,PT KIT,3/4X6 1/2 HOR 1
6 [276203R-0000 PANEL, TRANSITION,9,R,QUEST,G 1

78 mm [3.1in] -
3 SPACES @ 477 mm [18.8 in] 304.8 mm [12.0 in]
. A —

475 mm [18.7 in]

SEE DETAIL A

AASHTO
FWC16a

AASHTO
FWRO3
QUEST BACKUP.

PANEL AASHTO

BLOCKOUT BOLTS & NUTS
FBBO1

AASHTO FBB02
DETAIL A SPLICE BOLTS & NUTS
TRANSITION BRACE (ITEM 1), PANEL (ITEM 4)
& BACKUP CONNECTION DETAIL
N e
~N 7
\ A /
ASSEMBLY NO. 352609R-0000
R oATE
D. Hayes Jr 4/5/2006 ENERGY ABSORPTION sySTEMS, INC.
l: % ENGINEERING AND RESEARCH DEPARTMENT
DESIoNED oATE
D. Shipman 3/14/2005
CRECKED. oATE
J. Espinoza 4/12/2006
Revision Date | Rev | By [chi] App. e - TRANSITION ASSY,9 OFFSET,R,QUEST
e
356209R-0000.idw
SoAE RAWING = REv
NEXT ASSEMBLY: 1:20 356209R-0000 1 of 1 -




FWRO3

AASHTO.
FEBO1

DETAIL A
CALE 1/20

AASHTO FBBO1__
SPLICE BOLTS & NUTS (4)

AASHTO FBBO2
BLOCKOUT BOLTS & NUTS

PARTS LIST
ITEM STOCK NO. DESCRIPTION ary.

1_|2762032-0000 BRACE EXTENSION, TRANS QUEST 1

2 _|2762006-0000 PANEL EXTENSION,50,QUEST.G 1

3 |2762030-0000 BLOCKOUT 5,QUEST,G 3
AASHTO W-BEAM 4 |2752161-0000 PANEL, TRANSITION,W-THRIE BEAM 1
POSTS, & BLOCKOUTS 5 |2762027-0000 DEFLECTOR WHEEL L,QUEST.G 1

AASHTO PWBD2

TEEL BLOCKOUT

2 PLACES AASHTO PWEQ3
FIRST 5 POSTS

QUEST.
BACKUP

S AASHTO FEBO2
TRANSITION BRACE (ITEM 1), PANEL (ITEM 2 BLOCKOUT BOLTS & NUTS
& BACKUP CONNECTION DETAIL.
AASHTO FBEO1
STANGARD SPLICE BOLTS & NUTS
GUARDRAIL 4 SPACES @ 950 mm [37.4 in] 4 SPACES @ 475 mm [18.7 in] 475 mm [18.7 in]
[
AASHTO FBEO1
SPLICE BOLTS & NUTS S —o/ o o SEE DETAIL A
NOTES:
1. PANEL OVERLAP SHOWN IS FOR TRAFFIC DIRECTION SHOWN. ACTUAL OVERLAP SHALL BE DETERMINED BY THE
SITE CONDITIONS AND PROJECT ENGINEER PER TRAFFIC DIRECTION, USE STANDARD GUARDRAIL CONNECTION,
2. RIGHT SIDE OF ROAD APPLICATION SHOWN. ASSEMBLY MAY BE USED ON EITHER OR BOTH SIDES FOR LEFT,
| RIGHT, MEDIAN OR GORE APPLICATIONS. SEE NOTE 1. THIS ASSEMBLY IS NOT INCLUDED IN THE MODEL
[ 3<% o NUMBER AND MUST BE ORDERED SEPARATELY.
3. ENERGY ABSORPTION SYSTEMS, INC. SUPPLIES THE STOCK ITEMS SHOWN IN THE PARTS LIST. ALL OTHER
COMPONENTS OF THE DOWNSTREAM GUARDRAIL ARE STANDARD HIGHWAY MATERIALS AND MAY BE OBTAINED
TRAFFIC :> FROM YOUR LOCAL HIGHWAY SUPPLY VENDORS.
ASSEMBLY NO. 3562010-0000
[ EaTE —=
&). Kohfald 372112005 ’ﬁ; ENERGY ABSORPTION sysTEMS, iNC.
CEaaneD e k ENGINEERING AND RESEARCH DEPARTMENT
D. Shipman 3/14/2005
CHECED: DATE
JME 4/6/2005
: TS B =
Revision Date | Rev | By |chk[App. D Shipman pi e TRANSITION ASSY, THRIE-W,QUEST
ADDED NOTES 705 | A | T8 [H| Ay =
Lo 3562010-0000x.idw
SCALE CRAVANG BHEET REV
s 1=20 3562010-0000 1 of 1 A




PARTS LIST
ITEM STOCK NO. DESCRIPTION QTY.
D 1 2762032-0000 BRACE,EXTENSION, TRANS,QUEST 1
2 |2762006-0000 PANEL,EXTENSION,50,QUEST,G 1
3 |2762030-0000 BLOCKOUT,6,QUEST,G 3
4 [2762027-0000 DEFLECTOR,WHEEL,L,QUEST,G 1

AASHTO PWB02
TYPICAL

AASHTO
FWC16a

AASHTO PWEO03
TYPICAL

-AASHTO PWB02

AASHTO FBBO02
DETAIL A BOLTS & NUTS
SCALE 1/20
TRANSITION BRACE (ITEM 1), PANEL (ITEM 2)
& BACKUP CONNECTION DETAIL.

AASHTO THRIE BEAM

AASHTO FBBO1
SPLICE BOLTS & NUTS

STANDARD 4 SPACES @
GUARD RAIL 850 mm [16.7 in] 4 SPACES @ 475 mm [16.7 in] 475 mm [16.7 in]

QUEST.
AASHTO FBBO1 BACKUP
SPLICE BOLTS & NUTS

ASSEMBLY NO. 3562011-0000

R oATE

D. Kohfeld 3/22/2005 ENERGY ABSORPTION sySTEMS, INC.
R e ENGINEERING AND RESEARCH DEPARTMENT

D. Shipman 3/14/2005
CRECKED. oATE

JME 4/6/2005
"APPROVED: DATE

B Sroman 00 TRANSITION ASSY,THRIE,QUEST
e

3562011-0000.idw

SCALE RAWING = REv

NEXT ASSEMBLY: 1=20 3562011-0000 of 1




T ©

o]

2002 mm [78.8 in]

o o

(=] (=]

o o
|ooo 6 ‘o
o 0 o oo0]o

AASHTO FBBO1
SPLICE BOLTS & NUTS

PARTS LIST

ITEM STOCK NO. DESCRIPTION QTY.
1 2762006-0000 PANEL,EXTENSION,50,QUEST,G 1
2 |2752431-0000 END SHOE, THRIE BEAM 1
3 |3525130-0000 ANCHOR,MP-3,PT KIT,3/4X6 1/2 HOR 1

AASHTO FBBO01
SPLICE BOLTS & NUTS

QUEST
BACKUP

ASSEMBLY NO 3562012-0000

DATE.

DRAWN:
D. Kohfeld
DESIGNED:

3/22/2005
oATe
D. Shipman 3/14/2005
GHECKED: DATE:
JME 4/5/2005
APPROVED, DATE
D. SHipman 3/29/2005

FILE,

3562012-0000.idw

NEXT ASSEMBLY:

ENERGY ABSORPTION sySTEMS, INC.
ENGINEERING AND RESEARCH DEPARTMENT

TRANSITION ASSY, THRIE-ENDSHOE,QUEST

SCALE. [ SHEET

AWING.
1=20 3562012-0000 1 of 1

REV




m

L N ek
l

//:r;:,'/ A/” 4 //1{"//‘//// :, I />
W N

i

CROSS SLOPE DETAIL

SCALE1/16
QUEST SECTION VIEW SEENOTED
SCALE1/16
REFER TO THE QUEST INSTALLATION AND A B [ IREQ‘D STUD LENGTH
SAFETY INSTRUCTIONS FOR FURTHER INFORMATION, [ e = YT
MATERIALS: 152mm [67) — 152mm [6"] 460mm [18°]
A - MISCELLANEQUS ASPHALTIC CONCRETE 203mm [87] -— o 460mm [18"]
B - 28 MPA [4000 PSI) P.C. CONCRETE
C - STABILIZED SUB-BASE PREFARED AND
COMPACTED
ANCHOR SYSTEM:
1. CROSS SLOPE OF FOUNDATION SHALL NOT EXCEED 8% AND NOT VARY MORE THAN 2% FROM FRONT TO
BACK.
2. USE THE ANCHOR PLATES AND BACKUP AS A TEMPLATE FOR DRILLING HOLES.
3. USE MP-3 POLYESTER ANCHOR SYSTEM, SUPPLIED BY ENERGY ABSORPTION SYSTEMS, OR APPROVED
EQUAL. QUEST SYSTEMS INSTALLED ON ASPHALT MUST BE INSPECTED TO ENSURE THE ANCHORS ARE
STILL PROPERLY SET FOLLOWING EACH IMPACT. RE-ANCHOR AS NECESSARY.
4. FOR ASPHALT INSTALLATIONS, EVERY ANCHOR HOLE IN BACKUP AND ANCHOR PLATES MUST HAVE AN
MP-3 STUD ANCHORING IT,
ASPHALT ANCHOR ASSY. 3562008-0000
" e s
b. Busse B/1/2006 ENERGY ABSORPTION sYSTEMS, INC.
A Bl %@T ENGINEERING AND RESEARCH DEPARTMENT
| A. Franklin 6112006
3 % DA -
‘ et QUEST™ SYSTEM
Revision Date | Rev | By |Chk.) App.
2. Bennclos .’"}/5'/“‘6
e J : ASPHALT ANCHOR ASSEMBLY
3562017-0000.idw
SCAE DARARWNG. SuEgT ARV
| e amzgmaney kK 1=16 3562017-0000 l 1 of 2




QUEST SECTION VIEW

SCALE 1/18
REFER TO THE QUEST INSTALLATION AND
SAFETY INSTRUCTIONS FOR FURTHER INFORMATION.

MATERIALS:

A - 152 [6.00] REINFORCED PAD PER REFERENCE DRAWING
3562006-0000.

B - 203 [8.00] NON-REINFORCED ROADWAY, MEASURING AT LEAST
3.66m [12' 0] WIDE BY 15.24m [50' 0"] LONG, NOT SHOWN.

C - 180 [7.00] REINFORCED DECK STRUCTURE, NOT SHOWN.

CROSS SLOPE DETAIL

SCALE1/16
SEE NOTE 1

ANCHOR SYSTEM:

a

~

BACK.

USE THE ANCHOR PLATES AND BACKUP AS A TEMPLATE FOR DRILLING HOLES.

. CROSS SLOPE OF FOUNDATION SHALL NOT EXCEED 8% AND NOT VARY MORE THAN 2% FROM FRONT TQ

. USE MP-3 POLYESTER ANCHOR SYSTEM, SUPPLIED BY ENERGY ABSORPTION SYSTEMS, OR APPROVED

EQUAL. QUEST SYSTEMS INSTALLED ON COMCRETE MUST BE INSPECTED TO ENSURE THE ANCHORS ARE

STILL PROPERLY SET FOLLOWING EACH IMPACT. RE-ANCHOR AS NECESSARY.

. EVERY ANCHOR HOLE BUT TWO IN EACH OF THE BACKUP AND ANCHOR PLATE LOCATIONS MUST HAVE

AN MP-3 STUD ANCHORING IT (30 OF THE 38 ANCHOR HOLES MUST BE ANCHORED). FOR CONCRETE

Revision

Date | Rev | By |Chik|App.

INSTALLATIONS ONLY,
CONCRETE ANCHOR ASSY. 3562009-0000

Ty Toare —

T.wElusse 6/1/2006 L 7 ENERGY ABSORPTION sySTEMS. iNC.
EITT T e Q%’ ENGINEERING AND RESEARCH DEPARTMENT
A, Franklin 6/1/2006

c 2 CATE

Lozl foc
- =% QUEST™ SYSTEM

Lo Uls/e CONCRETE ANCHOR ASSEMBLY
mE

3562017-0000.idw

BoALE CRAWING. BHEET aev

et as oLy 1=16 3562017-0000 2 of 2 ]




